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FCC TEST REPORT for UNII Device (Wi-Fi SGHz)
No. 171100706SHA-002

Applicant : GES Singapore Pte Ltd.
28 Marsiling Lane, Singapore 739152

Manufacturing site  :  Same as applicant
Product Name : 802.11a/b/g/n/ac + BT 4.1 M.22230 Type Card
Type/Model : QCNFA364A

TEST RESULT : PASS

SUMMARY

The equipment complies with the requirements according to the following standard(s):
47CFR Part 15 (2017): Radio Frequency Devices

ANSIC63.10 (2013): American National Standard of Procedures for Compliance
Testing of Unlicensed Wireless Devices

Date of issue: Jan 22, 2018

Prepared by: eviewed by:

antel Zhao (Reviewer)

FCC ID: 2A0J9-7357622
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Description of Test Facility

Name: Intertek Testing Services Limited Shanghai
Address: Building 86, No. 1198 Qinzhou Rd., North, Shanghai 200233, P.R. China

FCC Accredited Lab Designation Number: CN1175
IC Assigned Code: 2042B-1

Name of contact: Jonny Jing
Tel: +86 21 61278271
Fax: +86 21 54262353

FCCID: 2A0J9-7357622
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1. General Information

1.1 Applicant Information

Applicant : GES Singapore Pte Ltd.
28 Marsiling Lane, Singapore 739152

M anufacturing site : Same as applicant

1.2 Identification of the EUT

Product Name : 802.11a/b/g/n/ac + BT 4.1 M.22230 Type Card
Type/model : QCNFA364A
FCCID : 2A0J9-7357622
IC : 9871A -7357622

FCCID: 2A0J9-7357622
TTRF15.407_V1
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1.3 Technical specification

Operation Frequency
Band

Typeof Modulation
EUT M odes of

M odulation
Channel Number

Descriptionof EUT

Port identification

Antenna

Rating
Category of EUT
EUT type

Sample received date

Sample Identification
No
Date of test

FCC ID: 2A0J9-7357622

Test report no. 171100706SHA-002
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FCC 5180-5240MHz, 5260-5320M Hz,
5500-5720MHz, 5745-5825M Hz
IC 5180-5240M Hz, 5260-5320M Hz,
5500-5580MHz, 5660-5725M Hz, 5745-5825MHz
DSSS

BPSK, QPSK, 16QAM, 64QAM, 256QAM

Protocol Channel Channel Channel [Channel
(MHz) No. (MHz) No.
802.11a/m20 | 5180 - 5240 4 5260-5320 4
802.11n40 |5190 — 5230 2 5270-5310 2
802.11ac80 5210 1 5290 1
Protocol Channel Channel Channel [Channel
: (MHz) No. (MHz) | No.
802.11a/mn20 | 5500 - 5720 12 5745-5825 5
802.11n40 | 5510-5710 6 5755-5795 2
802.11ac80 | 5530-5690 3 5775 1

This device is a module supporting802.11a/b/g/n/ac as well
as Bluetooth dual modes.

Among this report, only 802.11a/n/ac was assessed.

/

PIFA, 5dBi1, 2%2 MIM O

3.3Vdc from host equipment
Class B

X Table top
[ Floor standing
Nov 5, 2017

/

Nov 5, 2017 — Jan 22, 2018

TTRF15.407_V1
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2. Test Specification

2.1 Standards or specification

47CFR Part 15 (2017)

ANSI C63.10 (2013)

789033 D02 General UNII Test Procedures New Rules vO1r04
KDB 662911 DO1 Multiple Transmitter Output vO2r01

KDB 644545 D03 Guidance for IEEE 802 11ac New Rules vO1

2.2 Mode of operation during the test

While testing transmitting mode of EUT, the internal modulation and continuously
transmission was app lied.

Test software setting: default power setting among the software QCARCT

The lowest, middle and highest channel were tested as representatives.

Freq. Band Mode L M H
(MHz) (MHz) (MHz) (MHz)
802.11a 5180 5200 5240
802.11n20 5180 5200 5240
5150-5250
802.11n40 5190 / 5230
802.11ac80 / 5210 /
Freq. Band L M H
(MHz) Mode (MHz) (MHz) (MHz)
802.11a 5260 5300 5320
802.11n20 5260 5300 5320
5250-5350
802.11n40 5270 / 5310
802.11ac80 / 5290 /
Freq. Band L M H
(MHz) Mode (MHz) (MHz) (MHz)
802.11a 5500 5600 5720
802.11n20 5500 5600 5720
5470-5725
802.11n40 5510 5590 5710
802.11ac80 5530 5610 5690

FCCID: 2A0J9-7357622
TTRF15.407_V1



iNntertek

Test report no. 171100706SHA-002

lotdl Quality. Assured. Page 8 of 133
Freq. Band L M H
(MHz) Mode (MHz) (MHz) (MHz)
802.11a 5745 5785 5825
802.11n20 5745 5785 5825
5745-5850
802.11n40 5755 / 5795
802.11ac80 / 5775 /

The poweris confirmed at all data rates for each mode,

under the data rate below:

and the highest reading is achieved

Mode Data Rate (Mbps)
802.11a 6
802.11n20 MCS8
802.11n40 MCS8
802.11ac80 MCS0, NSS=2
All tests are conducted among this data rate.
Duty cycle for each mode is calculated as:
Mode Duty cycle
802.11a 21.425 ms/21.562 ms = 0.994
802.11n20 19.787 ms/20 ms = 0.989
802.11n40 Duty cycle = 9.54 ms/9.645 ms = 0.989
802.11ac80 Duty cycle = 4.425 ms/4.54 ms = 0.975

For all duty cycleis >98%, it could be looked as continuously transmission.

Antenna gain calculation

Directional gain | PSD Directional gain

Mode Beamforming supported CDD supported (dBi) (dBi)
802.11a No Yes 5 8
802.11n20 No No 5 5
802.11n40 No No 5 5
802.11ac80 No No 5 5

FCC ID: 2A0J9-7357622
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2.3 Test software list

Test Items Software M anufacturer Version
Conducted ESxS-K 1 R&S V2.1.0

emission

Radiated ES-K1 R&S V171

emission

2.4 Test peripherals list
Item No. Name Band and M odel Description
1

Laptop computer HP, EliteBook 2530P

FCC ID: 2A0J9-7357622
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2.5 Instrument list
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Radiated Emission

Used Equipment Manufacturer Type Internal no.| Due date
v Test Receiver R&S ESIB 26 EC3045 (2018-10-18
v Bilog Antenna TESEQ CBL 6112D EC 4206 (2018-05-30
v Horn antenna R&S HF 906 EC 3049 ([2018-09-22
|— Horn antenna ETS 3117 EC 4792-1 (2018-08-23
v Pre-amplifier R&S Pre-amp 18 EC5881 (2018-06-19
v Semi-anechoic chamber AlbaFross - EC 3048 (2018-09-08

project
RF test

Used Equipment Manufacturer Type Internal no.| Due date
v PXA Signal Analyzer Keysight N9030A EC 5338 ([2018-09-10
v Power sensor Agilent U2021XA EC 5338-1 |2018-03-03
- Vector Signal Generator Agilent N5182B EC5175 (2018-03-06
~ | MXGAnalog Signal Agilent N5I181A | EC5338-2 [2018-03-03

Generator
v Test Receiver R&S ESCI 7 EC 4501 (2018-02-23
Additional instrument

Used Equipment Manufacturer Type Internal no.| Due date
v Therom-Hygrograph ZJ1-2A SM.LF. EC 3323 (2018-06-14
v Therom-Hygrograph ZJ1-2A SM.LF. EC 3324 (2018-04-09
i Therom-Hygrograph ZJ1-2A SM.LF. EC 3325 [2018-03-23
i Pressure meter YM3 Shanghai Mengde| EC 3320 |2018-06-28

Conducted Emission

Used Equipment Manufacturer Type Internal no. Due date
[w Test Receiver R&S ESCS 30 EC2107 2018-10-19
v A.M.N. R&S ESH2-Z5 EC3119 2018-12-01

FCC-TLISN
[ I.S.N. FCC 18-02 EC3756 2018-02-08

FCC ID: 2A0J9-7357622
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2.6 Test Summary

Test report no. 171100706SHA-002
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This report applies to tested sample only. This report shall not be reproduced in part
without written approval of Intertek Testing Service Shanghai Limited.

TEST ITEM FCC REFERANCE RESULT
M aximum Conducted Output Power & EIRP 15.407(a) Pass
Power spectral density 15.407(a) Pass
M inimum 6dB Bandwidth 15.407(e) Pass
Radiated emission 15.407(b), 15.209 Pass
Power line conducted emission 15.207 Pass
Occupied bandwidth / Pass
Frequency Stability / Pass

2.7 Measurement Uncertainty

Where relevant, thefollowing measurement uncertainty levels havebeen estimated for tests

performedon the EUT
ltem No. Test Items Expanded Uncertainty
(k=2) ()
1 Radio frequency 0.84 x107
2 RF power, conducted 0.74dB
3 RF power, radiated 5.92dB
5 Power Spectral Density, conducted 2.99dB
6 Occupied Channel Bandwidth 0.88%
7 Conducted emission at mains ports 3.19dB
8 Radiated Emissions up to 1 GHz 4.90dB
9 Radiated Emissions 1-6GHz 5.02dB
19 Radiated Emissions 6-18GHz 5.28 dB

FCC ID: 2A0J9-7357622
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3. Maximum Conducted Output Power

Testresult: Pass

3.1 Testlimit

FCC limit
[ For outdoor access point operating in 5150-5250M Hz: 30dBm,
Maximum EIRP at any elevation angle above 30 degrees <21dBm;

[ For indoor access point operating in 5150-5250M Hz: 30dBm;
[ For fixed point-to-point access point operating in 5150-5250M Hz: 30dBm;
X For mobile and portable client devices operating in 5150-5250M Hz: 24dBm;

X For device operating in 5.25-5.35 GHz and 5.47-5.725 GHz: 24dBm or 11dBm + 10logB
(B is 26dB bandwidth) whichever power is less;

X For device operating in 5.725-5.85 GHz: 30dBm

If the transmitting antenna of directional gain greater than 6dBi is used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi. If there
have a beamforming type, the limit should be the less of original and original + 6 —antenna
gain-beamforming gain.

3.2 Test Configuration

X M aximum Conducted Output Power test

Power Meter

RF input

®

EUT

N

Antenna connector

FCCID: 2A0J9-7357622
TTRF15.407_V1
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[J Maximum EIRP test
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ﬁyv
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3.3 Test procedure and testsetup

EUT

e
S

> Horn Antenna
< 0.8mheight _»

> Antenna mast Supporting
1

T T
/V
Turntable
Spectrum Analyzer AE

The power output per FCC §15.407(a) was measured on the EUT using a 50 ohm RF cable
connected to spectrum analy zer and the measurement method refer to KDB 789033D02:

Method PM.

The EIRP test is conducted at any elevation angle above 30 degrees as measured from the

horizon.

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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3.4 Test protocol

Temperature

24 °C

Test report no.

Relative Humidity

44 %

Conducted power limit calculation

171100706SHA-002
Page 14 of 133

5150-5250MHz:
Mode Chosen limit Directional gain Final limit

(dBm) (dBi) (dBm)

802.11a 24.00 5 24.00
802.11n20 24.00 5 24.00
802.11n40 24.00 5 24.00
802.11ac80 24.00 5 24.00

Note: Final limit is calculated as Chosen limit — Directional gain exceeding 6dBi.

5250-5350MHz & 5470-5725MHz:

Mode Limit calculation Chosen limit | Directional | Final limit
Min B (999 or 26a8) | 11dBm + 10logB (dBm) gain (dBm)
(MHz) (dBm) (dBi)

802.11a 16.70 23.23 23.23 5 23.23
802.11n20 17.79 23.50 23.50 5 23.50
802.11n40 35.99 26.56 24.00 5 24.00
802.11ac80 75.06 29.75 24.00 5 24.00

Note: 1. Chosen limit is 24dBm or 11dBm + 10logB which is lesser;

2. Final limit is calculated as Chosen limit — Directional gain exceeding 6dBi.

5725-5850MHz:

Mode Chosen limit Directional gain Final limit
(dBm) (dBi) (dBm)
802.11a 30.00 5 30.00
802.11n20 30.00 5 30.00
802.11n40 30.00 5 30.00
802.11ac80 30.00 5 30.00
Note: Final limit is calculated as Chosen limit — Directional gain exceeding 6dBi.

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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M aximum Conducted Output Power test

Reading o .
Mode | ity | amy — @) | (@) | a8)
Port 0 | Port1 | Port 2

5180 1.5 14.00 14.20 / 17.11 | 24.00 6.89

5200 1.5 13.80 14.20 / 17.01 | 24.00 6.99

5240 1.5 13.90 14.40 / 17.17 | 24.00 6.83

5260 1.5 15.10 15.80 / 18.47 | 23.23 4.76

5300 1.5 15.10 15.90 / 18.53 | 23.23 4.70

5320 1.5 15.20 16.00 / 18.63 | 23.23 4.60

802.11a 5500 1.5 15.40 16.80 / 19.17 | 23.23 4.06
5580 1.5 15.20 16.40 / 18.85 | 23.23 4.38

5600 1.5 15.00 16.60 / 18.88 | 23.23 4.35

5720 1.5 14.70 16.50 / 18.70 | 23.23 4.53

5745 1.5 14.20 16.00 / 18.20 [ 30.00 11.80

5785 1.5 13.80 15.50 / 17.74 | 30.00 12.26

5825 1.5 13.20 15.20 / 17.32 | 30.00 12.68

5180 1.5 13.80 14.00 / 16.91 [ 24.00 7.09

5200 1.5 13.90 14.30 / 17.11 | 24.00 6.89

5240 1.5 14.10 14.20 / 17.16 | 24.00 6.84

5260 1.5 14.60 15.60 / 18.14 | 23.50 5.36

5300 1.5 14.50 15.70 / 18.15 | 23.50 5.35

802.11n20

5320 1.5 14.60 15.90 / 18.31 | 23.50 5.19

5500 1.5 14.70 16.60 / 18.76 | 23.50 4.74

5580 1.5 14.90 16.50 / 18.78 | 23.50 4.72

5600 1.5 14.90 16.10 / 18.55 | 23.50 4.95

5720 1.5 14.50 16.00 / 18.32 | 23.50 5.18

FCCID: 2A0J9-7357622
TTRF15.407_V1
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5745 L.5 14.00 15.80 / 18.00 | 30.00 12.00
5785 1.5 13.60 15.30 / 17.54 | 30.00 12.46
5825 1.5 13.00 14.90 / 17.06 | 30.00 12.94
5190 L.5 14.00 15.30 / 17.71 | 24.00 6.29
5230 1.5 14.10 15.20 / 17.70 | 24.00 6.30
5270 1.5 14.30 14.80 / 17.57 | 24.00 6.43
5310 1.5 14.20 15.30 / 17.80 | 24.00 6.20
5510 1.5 14.60 15.10 / 17.87 | 24.00 6.13
802.11n40
5550 L.5 14.40 15.50 / 18.00 | 24.00 6.00
5590 1.5 14.50 15.70 / 18.15 | 24.00 5.85
5710 1.5 14.30 15.90 / 18.18 | 24.00 5.82
5755 L.5 13.60 14.90 / 17.31 | 30.00 12.69
5795 1.5 13.10 14.50 / 16.87 | 30.00 13.13
5210 L.5 12.30 13.80 / 16.12 | 24.00 7.88
5290 1.5 12.60 13.30 / 15.97 | 24.00 8.03
5530 1.5 12.80 14.50 / 16.74 | 24.00 7.26
802.11ac80
5610 L.5 12.90 14.40 / 16.72 | 24.00 7.28
5690 1.5 12.70 14.40 / 16.64 | 24.00 7.36
5775 1.5 11.80 13.40 / 15.68 | 30.00 14.32

Note: 1. Factor = Cable loss + duty cycle.
2. Total power = 10 * 1g(10P" %/ 10 4 gport 1 /10 4 pgport2/10)

3. The straddles channels are assessed with the more conservative power limits.

FCC ID: 2A0J9-7357622

TTRF15.407_V1




m te rte k Test report no. 171100706SHA-002

lotdl Quality. Assured. Page 17 of 133

4. Power spectral density

Testresult: Pass
4.1 Testlimit

[ For outdoor access point operating in 5150-5250M Hz: 17dBm/M Hz;

[ For indoor access point operating in 5150-5250M Hz: 17dBm/M Hz;

[ For fixed point-to-point access point operating in 5150-5250M Hz: 17dBm/M Hz;

X For client devices operating in 5150-5250M Hz: 11dBm/M Hz;

X For device operating in 5.25-5.35 GHz and 5.47-5.725 GHz: 11dBm/M Hz;

X For device operating in 5.725-5.85 GHz: 30dBm/500kHz;

If the transmitting antenna of directional gain greater than 6dBi is used, the PSD shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

If there have a beamforming type, the limit should be the less of original and original + 6 —
antenna gain-beamforming gain.

4.2 Test Configuration

Spectrum Analyzer

RF input

®

EUT |

™

Antenna connector

4.3 Test procedure and testsetup

The power spectral density per FCC §15.407(a) was measured from the antenna port of the
EUT using a 50 ohm spectrum analy zer with the resolution bandwidth set at IMHz, the
video bandwidth set >RBW (measurement method refer to KDB 789033D02: section F).

FCCID: 2A0J9-7357622
TTRF15.407_V1
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4.4 Test Protocol
Temperature : 24°C Relative Humidity 44 %

Limit calculation

(%a];il) for 5150-5250MHz | "s170 5705mp, | OF 3725-5850MHz
802.11a 8 9 9 28
802.11n20 5 11 11 30
802.11n40 5 11 11 30
802.11ac80 5 11 11 30
Conducted PSD test
Reading o ]
Mode (fqrfl(zl) F(acf]ts(;r AL (dBTn(;I\?[lI-Iz) (dBIr;ll/nl:/l[tI{z) M(?erg)m
Port 0 | Port 1

5180 1.5 0.55 1.60 4.12 9.00 4.80

5200 1.5 0.74 1.38 4.08 9.00 4.90

5240 1.5 0.36 1.79 4.14 9.00 4.80

5260 1.5 0.83 0.93 3.89 9.00 5.10

5300 1.5 0.49 0.87 3.69 9.00 5.30

5320 1.5 0.43 1.18 3.83 9.00 5.10

802.11a 5500 1.5 1.04 2.11 4.62 9.00 4.30

5580 1.5 0.34 1.99 4.25 9.00 4.75

5600 1.5 1.90 2.06 4.99 9.00 4.00

5720 1.5 2.18 2.18 5.19 9.00 3.80

5745 1.5 1.13 1.77 4.47 28.00 23.50

5785 L.5 1.01 0.39 3.72 28.00 24.20

5825 1.5 0.98 1.05 4.03 28.00 23.90

FCCID: 2A0J9-7357622
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5180 L.5 0.33 1.20 3.80 11.00 7.20
5200 1.5 0.10 1.36 3.79 11.00 7.21
5240 1.5 -0.03 1.01 3.53 11.00 7.47
5260 1.5 0.24 0.66 3.47 11.00 7.53
5300 1.5 0.01 0.22 3.13 11.00 7.87
5320 1.5 -0.10 0.57 3.26 11.00 7.74
802.11n20 | 5500 1.5 0.90 1.55 4.25 11.00 6.75
5580 1.5 0.54 0.91 3.74 11.00 7.26
5600 L.5 1.28 1.77 4.54 11.00 6.46
5720 1.5 1.26 2.16 4.74 11.00 6.26
5745 1.5 0.92 1.43 4.19 30.00 25.81
5785 1.5 1.05 0.96 4.02 30.00 25.98
5825 1.5 0.65 0.84 3.76 30.00 26.24
5190 L.5 -3.00 -1.75 0.68 11.00 10.32
5230 1.5 -3.06 -1.77 0.64 11.00 10.36
5270 1.5 -2.72 -2.26 0.53 11.00 10.47
5310 1.5 -3.26 -2.39 0.21 11.00 10.79
5510 1.5 -0.82 -1.94 1.67 11.00 9.33
802.11n40
5550 1.5 -2.82 -1.88 0.69 11.00 10.31
5590 1.5 -1.98 -0.82 1.65 11.00 9.35
5710 1.5 -1.94 -0.46 1.87 11.00 9.13
5755 L.5 -1.96 -1.31 1.39 30.00 28.61
5795 1.5 -2.04 -1.91 1.04 30.00 28.96
5210 1.5 -7.70 -6.14 -3.84 11.00 14.84
802.11ac80 | 5290 1.5 -7.62 -7.09 -4.34 11.00 15.34
5530 1.5 -6.42 -5.64 -3.00 11.00 14.00

FCC ID: 2A0J9-7357622
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5610 1.5 -6.15 -5.19 -2.63 11.00 13.63
5690 1.5 -5.78 -4.97 -2.35 11.00 13.35
5775 1.5 -6.64 -5.87 -3.23 30.00 33.23

Note: 1. Factor = Cable loss + duty cycle.
2. Total power = 10 * 1g(10P 0/ 10 4 1gport 1710 4 qgport2/10)

3. The straddles channels are assessed with the more conservative power limits.

FCCID: 2A0J9-7357622
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802.11a

5180

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
80000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.180000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 08:49:13 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.18 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.705 MHz

-21.868 kHz
19.14 MHz

Mkr1 5.18348 GHz
0.54846 dBm

#VBW 3 MHz

Total Power 11.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5200

| == Keysight Spectrum Analyzer - Occupied BW

==

50 0

DC

Center Freq 5.200000000 GHz

e
#FGain:Low

[ SENSE:INT] [
Center Freq: 5.200000000 GHz
) Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

|DB:SD:1E AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.2 GHz
#Res BWW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.717 MHz

4.389 kHz
19.12 MHz

Mkr1 5.19721 GHz
0.74118 dBm

#VBW 3 MHz

Total Power 11.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5240

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 50Q DC
40000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.240000000 GHz
Avg|Hold:>100/100

| 08:51:15 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.24 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.14

16.703 MHz
1.876 kHz

Mkr1 5.24168 GHz
0.36447 dBm

#VBW 3 MHz

Total Power 11.1 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5260

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 60000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.260000000 GHz
Avg|Hold:>100/100

| 08:52:00 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.26 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.03

16.720 MHz

18.698 kHz

Mkr1 5.25802 GHz
0.82655 dBm

#VBW 3 MHz

Total Power 11.3 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5300

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| |

| 08:52:52 AM Nov 17, 2017

00000000
NFE

#FGain:Low

Center Freq: 5.300000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.3 GHz
#Res BW 1 MHz

Occupied Bandwidth

16.715 MHz
3.704 kHz
19.11 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5320

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|I]B:53:51 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.320000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.32 GHz
#Res BW 1 MHz

Occupied Bandwidth

16.721 MHz
12.426 kHz
19.11 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.32216 GHz
0.43281 dBm

11.2 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5500

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
00000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.500000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 08:57:00 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.5 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.710 MHz

29.094 kHz
19.13 MHz

Mkr1 5.49901 GHz
1.0364 dBm

#VBW 3 MHz

Total Power 12.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5580

I_ Keysight Spectrum Analyzer - Occupied BW

==

RL DC

RF

50 Q

#IFGain:Low

| SENSE:INT] [
Center Freq: 5.580000000 GHz
~ ) Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 04:46:25 PMDec 14, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.58 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.719 MHz

146.89 kHz
19.24 MHz

Mkr1 5.58237 GHz
0.34334 dBm

#VBW 3 MHz

Total Power 11.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5600

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC
ente eq 600000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.600000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 08:57:58 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.6 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.697 MHz

20.300 kHz
19.22 MHz x dB

Mkr1 5.59802 GHz
1.8950 dBm

#VBW 3 MHz

Total Power 12.6 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5720

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.72 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.720000000 GHz
NFE

#IFGain:Low

16.724 MHz

18.321 kHz
19.20 MHz x dB

| SENSE:INT] [
Center Freq: 5.720000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 08:58:45 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.71868 GHz
2.1756 dBm

#VBW 3 MHz

Total Power 12.6 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622
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5745

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
ente eq 45000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.745000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 09:00:01 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.735 MHz

39.698 kHz
19.28 MHz x dB

Mkr1 5.74632 GHz
1.1273 dBm

#VBW 3 MHz

Total Power 12.0 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5785

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.785000000 GHz
NFE

#IFGain:Low

16.742 MHz

37.339 kHz
19.28 MHz x dB

| SENSE:INT] [
Center Freq: 5.785000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 09:00:58 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.7865 GHz
1.0068 dBm

#VBW 3 MHz

Total Power 11.9 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622
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5825

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC
ente eq 8 000000

NFE
#FGain:Low

| sENSE:NT| |
Center Freq: 5.825000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:02:02 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.825 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.731 MHz

46.244 kHz
19.28 MHz

Mkr1 5.82188 GHz
0.97807 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

802.11n20

5180

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF Q  DC
ente eq 80000000
NFE

#IFGain:Low

| SENSE:INT] [
Center Freq: 5.180000000 GHz
) Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:12:04 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.18 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.795 MHz

16.925 kHz
20.17 MHz

Mkr1 5.1773 GHz
0.33098 dBm

#VBW 3 MHz

Total Power 11.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5200

' Keysight Spectrum Analyzer - Occupied BW

BT

RL RF 509 DC
eq 00000000
NFE

#IFGain:Low

| sEnsE:INT| |

Center Freq: 5.200000000 GHz

7 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:14:23 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.2 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.19

Mkr1 5.19835 GHz
0.10173 dBm

#VBW 3 MHz

Total Power 11.1 dBm

17.824 MHz
37.585 kHz

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

5240

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 40000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.240000000 GHz
Avg|Hold:>100/100

| 09:16:06 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.24 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.21

Mkr1 5.23871 GHz
-0.28030 dBm

#VBW 3 MHz

Total Power 10.8 dBm

17.820 MHz

37.980 kHz

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

FCC ID: 2A0J9-7357622
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5260

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
60000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.260000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:17:16 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.26 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.810 MHz

27.235 kHz
20.15 MHz x dB

Mkr1 5.26114 GHz
0.23634 dBm

#VBW 3 MHz

Total Power 10.9 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5300

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.3 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.300000000 GHz
NFE

#IFGain:Low

17.814 MHz

27.606 kHz
20.13 MHz x dB

| SENSE:INT] [
Center Freq: 5.300000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:18:07 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.29892 GHz
0.0064490 dBm

#VBW 3 MHz

Total Power 10.7 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5320

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| |

| 09:12:03 AM Nov 17, 2017

DO000000 Center Freq: 5.320000000 GHz
NEE ] Trig: Free Run
#FGain:Low #Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.32 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

17.792 MHz
22.040 kHz
20.10 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.31745 GHz
-0.10356 dBm

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5500

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

|09:19:49 AM Nov 17, 2017

Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz
NFE i, 1 Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.5 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

17.824 MHz
22.608 kHz
20.22 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.49775 GHz
0.90153 dBm

11.7 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622
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5580

| eysight Spectrum Analyzer - Occupied BW

=S

RL RF

509 DC

| sENSE:NT| | | 04:47:35 PMDec 14, 2017

-
#FGain:Low

Center Freq: 5.580000000 GHz
.1 Trig: FreeRun
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Hold:>100/100
Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.58 GHz
#Res BW 1 MHz

Occupied Bandwidth

17.819 MHz
74.766 kHz
20.20 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.58105 GHz
0.54399 dBm

#VBW 3 MHz

Total Power 11.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5600

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC

50 Q

| SENSE:INT] [ |09:20:56 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.600000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Held:>100/100
Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.6 GHz
#Res BW 1 MHz

Occupied Bandwidth

17.811 MHz
20.869 kHz
20.19 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.59871 GHz
1.2830 dBm

#VBW 3 MHz

Total Power 12.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5720

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
D000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.720000000 GHz
Avg|Hold:>100/100

[09:21:44 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.72 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.32

17.827 MHz
9.138 kHz

Mkr1 5.71817 GHz
1.2569 dBm

#VBW 3 MHz

Total Power 12.3 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5745

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 000000

50 Q

e A

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.745000000 GHz
Avg|Hold:>100/100

[09:22:27 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 1 MHz

Occupied Bandwidth

30.051
2017

Transmit Freq Error
x dB Bandwidth

17.813 MHz

Mkr1 5.74821 GHz
0.92023 dBm

#VBW 3 MHz

Total Power 11.8 dBm

kHz
MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5785

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 50Q DC
000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.785000000 GHz
Avg|Hold:>100/100

[09:23:13 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.19

17.805 MHz
23.270 kHz

Mkr1 5.78398 GHz
1.0539 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5825

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 8 000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.825000000 GHz
Avg|Hold:>100/100

[ 09:24:20 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.825 GHz
#Res BW 1 MHz

Occupied Bandwidth

29.841
20.27

Transmit Freq Error
x dB Bandwidth

17.815 MHz

Mkr1 5.82806 GHz
0.65233 dBm

#VBW 3 MHz

Total Power 11.6 dBm

kHz
MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5190

' Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500  DC [ SENSE:INT] [

|09:25:55 AM Nov 17, 2017

pan 60.000 Center Freq: 5.190000000 GHz
 Trig: Free Run
#Atten: 40 dB

NFE [
#FGain:Low

AvglHold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.19 GHz
#Res BWW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.045 MHz
-1.396 kHz
39.34 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.1837 GHz
-3.0058 dBm

11.2 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5230

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 09:27:20 AM Nov 17, 2017

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz
i, 1 Trig: Free Run

#FGain:Low ™ 4Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.23 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

35.950 MHz
-31.022 kHz
39.12 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.2252 GHz
-3.0505 dBm

10.8 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622
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5270

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| | | 09:28:14 AM Nov 17, 2017

D000000
NFE

#FGain:Low

Center Freq: 5.270000000 GHz
] Trig: Free Run
#Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.27 GHz
#Res BW 1 MHz

Occupied Bandwidth

35.987 MHz
-6.690 kHz
39.18 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.26508 GHz
-2.7211 dBm

#VBW 3 MHz

Total Power 11.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5310

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC

50 Q

SENSE:INT] [ |09:33:43 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.310000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Held:>100/100
Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.31 GHz
#Res BW 1 MHz

Occupied Bandwidth

36.007 MHz
21.020 kHz
39.26 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.30376 GHz
-3.2562 dBm

#VBW 3 MHz

Total Power 10.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5510

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| | | 04:50:18 AM Nov 14,2017
e eq 0000000 Center Freq: 5.510000000 GHz Radio Std: None Peak Search
NFE ] Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.51 GHz
#Res BW 1 MHz

Occupied Bandwidth

36.013 MHz
30.541 kHz
39.56 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.51214 GHz
-0.82024 dBm

#VBW 3 MHz

Total Power 12.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5550

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC [

50 Q

SENSE:INT] [ |04:51:20 PM Dec 14,2017

pan 60.000 :
= Trig
#IFGain:Low

Center Freq: 5.550000000 GHz

#Atten: 40 dB

Peak Search

Radio Std: None
: Free Run Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.55 GHz
#Res BW 1 MHz

Occupied Bandwidth

35.982 MHz
68.562 kHz
39.22 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.54388 GHz
-2.8150 dBm

#VBW 3 MHz

Total Power 11.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5590

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| | | 09:26:08 AM Nov 17, 2017
e e e 90000000 Center Freq: 5.590000000 GHz Radio Std: None
NFE ] Trig: Free Run Avg|Hold:>100/100
#HFGain:Low #Atten: 40 dB Radio Device:BTS

Peak Search

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.59 GHz
#Res BW 1 MHz

Occupied Bandwidth
36.011 MHz
-16.439 kHz
39.25 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

12.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5710

| keysight Spectrum Analyzer - Occupied BW

=S

500  DC |

SENSE:INT] [

| 09:27:04 AM Nov 17, 2017

Center Freq 5.710000000 GHz
NFE

#IFGain:Low

) Trig

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 571 GHz
#Res BIW 1 MHz

Occupied Bandwidth

36.020 MHz
18.920 kHz
39.63 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.710000000 GHz
Avg[Hold:>100/100

: Free Run

#Atten: 40 dB

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.7166 GHz
-1.9369 dBm

12.4 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5755

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| |

| 09:37:59 AM Nov 17, 2017

000000 Center Freq: 5.755000000 GHz
NEE ] Trig: Free Run
#FGain:Low #Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.755 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.008 MHz
-7.041 kHz
39.21 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.75884 GHz
-1.9648 dBm

12.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5795

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 09:28:48 AM Nov 17, 2017

Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz
NFE i, 1 Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.795 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.012 MHz
-5.971 kHz
39.50 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.79026 GHz
-2.0429 dBm

11.8 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5210

' Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|09:46:53 AM Nov 17, 2017

pa 0.00
NFE [
#FGain:Low

Center Freq: 5.210000000 GHz
 Trig: Free Run
#Atten: 40 dB

AvglHold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.21 GHz
#Res BWW 1 MHz

Occupied Bandwidth
75.075 MHz
-82.812 kHz
79.77 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.19752 GHz
-7.7031 dBm

9.80 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5290

| Keysight Spectrum Analyzer - Occupied BW

==

] RL RF 50Q DC

SENSE:INT]

|09:50:13 AM Nov17, 2017

Center Freq 5.290000000 GHz

-
#IFGain:Low

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.29 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.001 MHz
-44.812 kHz
79.50 MHz

Transmit Freq Error
x dB Bandwidth

|
Center Freq: 5.290000000 GHz
i, ) Trig: FreeRun
#Atten: 40 dB

#VYBW 3 MHz

Total Power

% of OBW Power
x dB

Avg|Hold:>100/100

STATUS

Radio Std: None Peak Search

Radio Device:BTS

9.59 dBm

99.00 %
-26.00 dB

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5530

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| |

| 09:51:23 AM Nov 17, 2017

D000000
NFE

#FGain:Low

Center Freq: 5.530000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.53 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.117 MHz
-50.521 kHz
79.36 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.524 GHz
-6.4248 dBm

10.5 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5610

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|I]9:52:17 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.610000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.61 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.113 MHz
-75.542 kHz
79.41 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.59884 GHz
-6.1546 dBm

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5690

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| |

| 09:53:26 AM Nov 17, 2017

690000000
NFE

#FGain:Low

Center Freq: 5.690000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.69 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.094 MHz
-59.477 kHz
79.68 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.68412 GHz
-5.7757 dBm

11.1 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5775

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|I]9:54:25 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.775000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.775 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.070 MHz
-67.155 kHz
79.61 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.757 GHz
-6.6437 dBm

10.7 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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Port 1
802.11a
5180
I_ Keysight Spectrum Analyzer - Occupied BW Ii“i“é/

RF s0Q  DC | SENSE:INT]

[ |02:45:23 PMNov 16,2017

Center Freq 5.180000000 GHz 4
] Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.18 GHz
#Res BWW 1 MHz

#VBW 3 MHz

Occupied Bandwidth

16.742 MHz
16.031 kHz
19.30 MHz

Transmit Freq Error

x dB Bandwidth x dB

Center Freq: 5.180000000 GHz

Total Power

% of OBW Power

Radio Std: None Peak Search

Avg|Held:>100/100
Radio Device: BTS

Mkr1 5.17895 GHz
1.5964 dBm

12.4 dBm

99.00 %
-26.00 dB

STATUS

=S

| | 02:44:26 PMNov 16,2017

#FGain:Low #Atten: 40 dB

5200
. Keysight Spectrum Analyzer - Occupied BW
RL RF 500 DC | sENSE:NT|
e e 00000000 Center Freq: 5.200000000 GHz
NFE ] Trig: Free Run

Peak Search

Radio Std: None
Avg|Hold:>100/100
Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.2 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth

16.726 MHz
23.746 kHz
19.36 MHz

Transmit Freq Error

x dB Bandwidth x dB

Total Power

% of OBW Power

Mkr1 5.20216 GHz
1.3817 dBm

12.3 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5240
. Keysight Spectrum Analyzer - Occupied BW (=0 =R =
RL RF 500 DC | sENSE:NT| | | 02:46:01 PMNov 16,2017
— oq A0000000 Center Freq: 5.240000000 GHz Radio Std: None Peak Search
NFE ] Trig: Free Run Avg|Hold:100/100
#HFGain:Low #Atten: 40 dB Radio Device:BTS

Ref Offset 1.5 dB Mkr1 5.24072 GHz

Ref 30.000BM 1.7851 dBm

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 12.2 dBm

16.705 MHz

Transmit Freq Error 31.248 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.23 MHz x dB -26.00 dB

IMSG STATUS
5260
s Keysight Spectrum Analyzer - Occupied BW ===
RL RF 500 DC | SENSE:INT] [ [02:47:00 PMNoV 16, 2017
ente eq 60000000 Center Freq: 5.260000000 GHz Radio Std: None Peak Search
Ca Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Mkr1 5.25916 GHz
Rerj000d8m 02658 dBm

Center 5.26 GHz
#Res BW 1 MHz #/BW 3 MHz

Occupied Bandwidth Total Power 11.8 dBm
16.723 MHz

Transmit Freq Error 22.063 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.31 MHz x dB -26.00 dB

IM SG STATUS

FCCID: 2A0J9-7357622
TTRF15.407_V1
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5300

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
00000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.300000000 GHz
Avg|Hold:>100/100

[02:48:48 PMNov 16, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.3 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.33

16.733 MHz
41.695 kHz

Mkr1 5.29772 GHz
0.87166 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5320

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 0000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.320000000 GHz
Avg|Hold:>100/100

[02:50:28 PMNoOV 16, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.32 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.35

16.729 MHz

44.462 kHz

Mkr1 5.317 GHz
1.1844 dBm

#VBW 3 MHz

Total Power 12.0 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5500

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
00000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.500000000 GHz
Avg|Hold:>100/100

[02:52:02 PMNov 16, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.5 GHz
#Res BW 1 MHz

Occupied Bandwidth

45.541
19.22

Transmit Freq Error
x dB Bandwidth

16.739 MHz

Mkr1 5.497 GHz
2.1115 dBm

#VBW 3 MHz

Total Power 12.9 dBm

kHz
MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5580

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 80000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.580000000 GHz
Avg|Hold:>100/100

| 04:56:46 PMDec 14, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.58 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.27

16.744 MHz

24.474 kHz

Mkr1 5.57655 GHz
1.9785 dBm

#VBW 3 MHz

Total Power 12.5 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5600

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC
ente eq 600000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.600000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[02:53:43 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.6 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.730 MHz

41.486 kHz
19.26 MHz x dB

Mkr1 5.60324 GHz
2.0645 dBm

#VBW 3 MHz

Total Power 12.9 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5720

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.72 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.720000000 GHz
NFE

#IFGain:Low

16.725 MHz

46.689 kHz
19.40 MHz x dB

| SENSE:INT] [
Center Freq: 5.720000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[02:55:33 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.72273 GHz
2.1792 dBm

#VBW 3 MHz

Total Power 12.9 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5745

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
ente eq 45000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.745000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[02:59:44 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.715 MHz

46.787 kHz
19.28 MHz x dB

Mkr1 5.74203 GHz
1.7714 dBm

#VBW 3 MHz

Total Power 12.5 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5785

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.785000000 GHz
NFE

#IFGain:Low

16.747 MHz

34.243 kHz
19.38 MHz x dB

| SENSE:INT] [
Center Freq: 5.785000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[02:57:15 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.78791 GHz
0.38567 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5825

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC
ente eq 8 000000

NFE
#FGain:Low

| sENSE:NT| |
Center Freq: 5.825000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 02:58:22 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.825 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.732 MHz

46.910 kHz
19.26 MHz

Mkr1 5.82365 GHz
1.0492 dBm

#VBW 3 MHz

Total Power 11.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

802.11n20

5180

I_ Keysight Spectrum Analyzer - Occupied BW

==

50 Q

DC

Avg/Hold Number 100

.
#IFGain:Low

| SENSE:INT] [
Center Freq: 5.180000000 GHz
) Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 08:13:48 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.18 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.812 MHz

-16.629 kHz
20.23 MHz

Mkr1 5.177 GHz
1.2043 dBm

#VBW 3 MHz

Total Power 12.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5200

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
00000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.200000000 GHz
Avg|Hold:>100/100

| 08:14:56 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.2 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.25

17.803 MHz
-26.155 kHz

Mkr1 5.20102 GHz
1.3603 dBm

#VBW 3 MHz

Total Power 12.1 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5240

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 40000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.240000000 GHz
Avg|Hold:>100/100

[08:16:11 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.24 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.13

17.797 MHz

-20.955 kHz

Mkr1 5.23871 GHz
1.0112 dBm

#VBW 3 MHz

Total Power 11.8 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5260

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
60000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.260000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 08:17:02 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.26 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.822 MHz

-10.312 kHz
20.20 MHz x dB

Mkr1 5.25856 GHz
0.65528 dBm

#VBW 3 MHz

Total Power 11.5 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5300

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.3 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.300000000 GHz
NFE

#IFGain:Low

17.821 MHz

-11.911 kHz
20.23 MHz x dB

| SENSE:INT] [
Center Freq: 5.300000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[08:18:13 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.29847 GHz
0.21791 dBm

#VBW 3 MHz

Total Power 11.3 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5320

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
ente eq 0000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.320000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[08:19:21 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.32 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.806 MHz

-11.726 kHz
20.22 MHz x dB

Mkr1 5.31892 GHz
0.56666 dBm

#VBW 3 MHz

Total Power 11.6 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5500

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.5 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.500000000 GHz
NFE

#IFGain:Low

17.802 MHz

-71.764 kHz
20.25 MHz x dB

| SENSE:INT] [
Center Freq: 5.500000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[08:20:10 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.49796 GHz
1.5473 dBm

#VBW 3 MHz

Total Power 12.6 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1



iNntertek

lotal Quality. Assured.

Test report no. 171100706SHA-002
Page 52 of 133

5580

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
80000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.580000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[04:55:38 PMDec 14, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.58 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.810 MHz

90.294 kHz
20.19 MHz x dB

Mkr1 5.58105 GHz
0.90983 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5600

| keysight Spectrum Analyzer - Occupied BW

=S

i RL RF 500  DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.6 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.600000000 GHz
NFE

#IFGain:Low

17.813 MHz

1.779 kHz
20.22 MHz x dB

| SENSE:INT] [
Center Freq: 5.600000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 08:20:59 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.60363 GHz
1.7748 dBm

#VBW 3 MHz

Total Power 12.9 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5720

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
D000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.720000000 GHz
Avg|Hold:>100/100

| 08:22:00 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.72 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.20

17.835 MHz
-13.817 kHz

Mkr1 5.71835 GHz
2.1643 dBm

#VBW 3 MHz

Total Power 13.1 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5745

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 000000

50 Q

e A

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.745000000 GHz
Avg|Hold:>100/100

| 08:26:22 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.23

17.816 MHz

-48.827 kHz

Mkr1 5.74377 GHz
1.4329 dBm

#VBW 3 MHz

Total Power 12.3 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5785

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 50Q DC
000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.785000000 GHz
Avg|Hold:>100/100

[08:27:10 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.24

17.813 MHz
-29.996 kHz

Mkr1 5.78239 GHz
0.95867 dBm

#VBW 3 MHz

Total Power 11.9 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5825

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 8 000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.825000000 GHz
Avg|Hold:>100/100

| 08:28:40 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.825 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.22

17.814 MHz

-2.574 kHz

Mkr1 5.82644 GHz
0.84379 dBm

#VBW 3 MHz

Total Power 11.9 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5190

I_ Keysight Spectrum Analyzer - Occupied BW

[EREEES

i RL RF 500 DC

Span 60.000 MHz

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.19 GHz
#Res BWW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Ly
#IFGain:Low

| SENSE:INT] [

| 08:31:02 AM Nov 17, 2017

Center Freq: 5.190000000 GHz
., 1rig: Free Run
#Atten: 40 dB

#VBW 3 MHz

Total Power

36.004 MHz

-31.864 kHz
39.23 MHz

% of OBW Power
x dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.18454 GHz
-1.7511 dBm

12.3 dBm

99.00 %
-26.00 dB

STATUS

5230

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
D000000
NFE

#FGain:Low

| sENSE:NT| |

| 08:31:45 AM Nov 17, 2017

Center Freq: 5.230000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.23 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

36.058 MHz

-32.193 kHz
39.47 MHz

% of OBW Power
x dB

Mkr1 5.23804 GHz
-1.7681 dBm

12.1 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5270

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| | | 08:22:56 AM Nov 17, 2017

D000000
NFE

#FGain:Low

Center Freq: 5.270000000 GHz
] Trig: Free Run
#Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.27 GHz
#Res BW 1 MHz

Occupied Bandwidth

36.028 MHz
-6.844 kHz
39.50 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.27696 GHz
-2.2627 dBm

#VBW 3 MHz

Total Power 11.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5310

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC

50 Q

SENSE:INT] [ |08:33:45 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.310000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Held:>100/100
Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.31 GHz
#Res BW 1 MHz

Occupied Bandwidth
36.017 MHz
-25.072 kHz
39.47 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.3052 GHz
-2.3894 dBm

#VBW 3 MHz

Total Power 11.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5510

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| | | 04:29:16 AM Nov 14, 2017
e eq 0000000 Center Freq: 5.510000000 GHz Radio Std: None Peak Search
NFE ] Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.51 GHz
#Res BW 1 MHz

Occupied Bandwidth
36.027 MHz
-21.964 kHz
39.65 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power 12.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5550

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC [

50 Q

SENSE:INT] [ |04:53:28 PM Dec 14,2017

pan 60.000 :
= Trig
#IFGain:Low

Center Freq: 5.550000000 GHz

#Atten: 40 dB

Peak Search

Radio Std: None
: Free Run Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.55 GHz
#Res BW 1 MHz

Occupied Bandwidth

35.986 MHz
-8.041 kHz
39.26 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.5449 GHz
-1.8781 dBm

#VBW 3 MHz

Total Power 12.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5590

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| |

| 08:24:48 AM Nov 17, 2017

00000000 Center Freq: 5.590000000 GHz
NFE [ Trig: Free Run
#FGain:Low #Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.59 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.009 MHz
-10.565 kHz
39.51 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.59312 GHz
-0.82114 dBm

13.2 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5710

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 08:25:50 AM Nov 17, 2017

Center Freq 5.710000000 GHz Center Freq: 5.710000000 GHz
NFE i, 1 Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 571 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.087 MHz
-21.779 kHz
39.85 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.70736 GHz
-0.45678 dBm

13.5 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5755

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| |

| 08:27:10 AM Nov 17, 2017

000000 Center Freq: 5.755000000 GHz
NEE ] Trig: Free Run
#FGain:Low #Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.755 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.034 MHz
-38.140 kHz
39.46 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.75224 GHz
-1.3122 dBm

12.7 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5795

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 08:28:10 AM Nov 17, 2017

Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz
NFE i, 1 Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.795 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.037 MHz
-20.843 kHz
39.49 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.8004 GHz
-1.9076 dBm

12.2 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5210

' Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500  DC [ SENSE:INT] [

|08:39:41 AM Nov 17, 2017

o 0.00 Center Freq: 5.210000000 GHz
 Trig: Free Run
#Atten: 40 dB

NFE [
#FGain:Low

AvglHold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.21 GHz
#Res BWW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

75.058 MHz
-65.415 kHz
79.76 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.20148 GHz
-6.1381 dBm

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5290

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 08:40:52 AM Nov 17, 2017

Center Freq 5.290000000 GHz Center Freq: 5.290000000 GHz
i, 1 Trig: Free Run

#FGain:Low ™ 4Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.29 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

75.061 MHz
-51.232 kHz
79.77 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.28496 GHz
-7.0897 dBm

10.4 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5530

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| | | 08:41:49 AM Nov 17, 2017

D000000
NFE

#FGain:Low

Center Freq: 5.530000000 GHz
] Trig: Free Run
#Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.53 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.120 MHz
-18.869 kHz
79.83 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.52484 GHz
-5.6411 dBm

#VBW 3 MHz

Total Power 11.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5610

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC

50 Q

SENSE:INT] [ |08:42:53 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.610000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Held:>100/100
Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.61 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.085 MHz
-69.959 kHz
79.49 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.59872 GHz
-5.1919 dBm

#VBW 3 MHz

Total Power 11.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5690

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| |

| 08:43:53 AM Nov 17, 2017

690000000
NFE

#FGain:Low

Center Freq: 5.690000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.69 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.109 MHz
-92.899 kHz
80.08 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

12.2 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5775

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|I]B:44:4E AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.775000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.775 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.163 MHz
-108.91 kHz
79.85 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.7684 GHz
-5.8731 dBm

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5. Minimum 6dB Bandwidth

Test result: PASS
5.1 Limit

For systems using digital modulation techniques that may operatein the 5725 - 5850 M Hz
band, the minimum 6 dB bandwidth shall be at least 500 kHz.

5.2 Test Configuration

Spectrum Analyzer

RF input

®

EUT

:I\
Antenna connector
5.3 Test Procedure and test setup
The power spectrumdensity per FCC §15.407(a)(6) was measured from the antenna port of

the EUT. Using a 50ohm spectrum analy zer (measurement method refers to KDB
789033D02: Section C).

FCCID: 2A0J9-7357622
TTRF15.407_V1
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5.4 Test Protocol
Temperature : 24°C
Relative Humidity : 44 %
. M inimum 6dB Bandwidth Limit
M odulation requency (MHz) HIEs
Ll Port0 Port 1 Port 2 ULl
5745 15.46 15.33 / > 0.5
802.11a 5785 15.33 15.13 / > 0.5
5825 15.04 14.67 / >0.5
5745 15.05 15.09 / > 0.5
802.11n20 5785 13.85 15.06 / > 0.5
5825 14.40 15.41 / > 0.5
5755 35.05 32.63 / > 0.5
802.11n40
5795 35.03 35.02 / >0.5
802.11ac80 5775 73.78 73.85 / > 0.5

FCCID: 2A0J9-7357622
TTRF15.407_V1
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s Keysight Spectrum Analyzer - Occupied BW

==

RL RE 500 DC I

SENSE:INT]

[02:06:51 PM Nov 16, 2017

#IFGain:Low

[
Center Freq: 5.745000000 GHz
i, ) Trig: Free Run
#Atten: 40 dB

Avg|Hold:>10/10

Radio Std: None Peak Search

Radio Device: BTS

Ref 30.00 dBm

Occupied Bandwidth

16.256 MHz
2.118 kHz
15.46 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

% of OBW Power
x dB

Mkr1 5.73873 GHz
-1.0545 dBm

Span 30 MHz
Sweep 3.733 ms|

16.9 dBm

99.00 %
-6.00 dB

IMSG

802.11a, 5785

e Keysight Spectrum Analyzer - Occupied BW

==

SENSE:INT| |

|02:07:37 PM Nov 16, 2017

Center Freq5.78500000 GHz

Cp
#FGain:Low

Ref 30.00 dBm

Center 5.785 GHz
#Res BW 100 kHz
Occupied Bandwidth
16.270 MHz
17.366 kHz
15.33 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.785000000 GHz
. Trig: Free Run
#Atten: 40 dB

#VYBW 300 kHz

Total Power

% of OBW Power
x dB

Radio Std: None Peak Search

Avg|Hold:>1010

Radio Device: BTS

Mkr1 5.78755 GHz
-1.3798 dBm

Span 30 MHz
Sweep 3.733 ms

16.1 dBm

99.00 %
-6.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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s Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC [ SENSE:INT] | |02:08:49 PM Nov 16, 2017
e eq 2 000000 Center Freq: 5.825000000 GHz Radio Std: None
i, ) Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Peak Search

Ref 30.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power

16.262 MHz
27.575 kHz
15.04 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.82254 GHz
-0.11420 dBm

Span 30 MHz
Sweep 3.733 ms|

16.4 dBm

99.00 %
-6.00 dB

802.11n20, 5745

e Keysight Spectrum Analyzer - Occupied BW

[N

| SENSE:INT] |

[02:10:23 PMNov 16,2017

Center Freq: 5.745000000 GHz
. Trig: FreeRun
#Atten: 40 dB

Center Freq 5.74500000 GHz

.
#IFGain:Low

Radio Std: None Peak Search

Avg|Hold:>10/10

Radio Device: BTS

Ref 30.00 dBm

#Res BW 100 kHz #V/BW 300 kHz

Occupied Bandwidth Total Power

17.430 MHz
13.069 kHz
15.05 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.74629 GHz
0.054102 dBm

Span 30 MHz
Sweep 3.733 ms

16.7 dBm

99.00 %
-6.00 dB

FCC ID: 2A0J9-7357622
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802.11n20, 5785

' Keysight Spectrum Analyzer - Occupied BW (= =
AL RF 500  DC | sEnsE:INT| | |02:10:52 PM Nov 16, 2017
eq 85000000 Center Freq: 5.785000000 GHz Radio Std: None Peak Search
NFE ] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Mkr1 5.78005 GHz
Ref30.00dBWM __ -1.1362dBm

Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms

Occupied Bandwidth Total Power 15.8 dBm

17.452 MHz

Transmit Freq Error 12.133 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.85 MHz x dB -6.00 dB

802.11n20, 5825

' Keysight Spectrum Analyzer - Occupied BW =8 =0
| SENSE:INT] | [02:11:40 PMNov 16,2017
Peak Search

Center Freq 5.82500000 GHz Center Freq: 5.825000000 GHz Radio Std: None
— ) Trig: Free Run Avg|Hold:>10/10

#IFGain:Low " #Atten: 40 dB Radio Device: BTS

Mkr1 5.82752 GHz
Ref 30.006Bm  -0.56299 dBm

Span 30 MHz
#Res BIW 100 KHz #VBW 300 kHz Sweep 3.733ms

Occupied Bandwidth Total Power 16.3 dBm

17.455 MHz

Transmit Freq Error 26.997 kHz % of OBW Power 99.00 %
x dB Bandwidth 14.40 MHz xdB -6.00 dB

FCCID: 2A0J9-7357622
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802.11n40, 5755

' Keysight Spectrum Analyzer - Occupied BW (= =
AL RF 500  DC | sEnsE:INT| | |02:13:58 PMNov 16, 2017
~an 60000 Center Freq: 5.755000000 GHz Radio Std: None Peak Search
NFE ] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Mkr1 5.75002 GHz
Ref 30.00dBWW ___ -3.1690dBm

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 16.5 dBm

35.726 MHz

Transmit Freq Error -20.404 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.05 MHz x dB -6.00 dB

802.11n40, 5795

' Keysight Spectrum Analyzer - Occupied BW ==
c | SENSE:INT] | [02:14:34 PMNov 16,2017
Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz Radio Std: None Peak Search
[ Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radioc Device: BTS

Ref 30.00 dBm

Span 60 MHz
#Res BIW 100 KHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 15.6 dBm

35.805 MHz

Transmit Freq Error 37.992 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.03 MHz xdB -6.00 dB

FCCID: 2A0J9-7357622
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' Keysight Spectrum Analyzer - Occupied BW

==

AL RF 500  DC | sEnsE:INT|

|02:17:05 PM Nov 16, 2017

[
eq 000000 Center Freq: 5.775000000 GHz
NFE ] Trig: Free Run

#IFGain:Low #Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>10/10

Radio Device: BTS

Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

75.054 MHz
-87.772 kHz
73.78 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.76252 GHz
-8.9430 dBm

Span 120 MHz
Sweep 14.87 ms

14.6 dBm

99.00 %
-6.00 dB

Port 1
802.11a, 5745

e Keysight Spectrum Analyzer - Occupied BW

[N

| SENSE:INT] |

[02:21:31 PMNov 16,2017

Center Freq: 5.745000000 GHz
= Trig: Free Run
#Atten: 40 dB

Center Freq 5.74500000 GHz

(
#IFGain:Low

Radio Std: None Peak Search

Avg|Hold:>10/10

Radio Device: BTS

Ref 30.00 dBm

#Res BW 100 kHz #V/BW 300 kHz

Occupied Bandwidth Total Power

16.274 MHz
14.942 kHz
15.33 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.74251 GHz
-0.20879 dBm

Span 30 MHz
Sweep 3.733 ms

17.5 dBm

99.00 %
-6.00 dB

IMSG AJFile <PICTURE.PNG> saved

FCC ID: 2A0J9-7357622
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' Keysight Spectrum Analyzer - Occupied BW

==

AL RF 500  DC | sEnsE:INT|

|02:22:02 PM Nov 16, 2017

[
eq 85000000 Center Freq: 5.785000000 GHz
NFE [T ] Trig: Free Run
#IFGain:Low #Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>10/10

Radio Device: BTS

Ref 30.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

16.268 MHz
29.739 kHz
15.13 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Span 30 MHz
Sweep 3.733 ms

16.1 dBm

99.00 %
-6.00 dB

802.11a, 5825

J== Keysight Spectrum Analyzer - Occupied BW

==

50Q DC [ SENSE:INT]

|02:22:41 PMNov 16, 2017

|
Center Freq: 5.825000000 GHz
, ) Trig: FreeRun
#Atten: 40 dB

Center Freq 5.825000000 GHz

Cp
#FGain:Low

Ref 30.00 dBm

Center 5.825 GHz

#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power

16.272 MHz
37.420 kHz
14.67 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None Peak Search

Avg|Hold:>10/10

Radio Device: BTS

Mkr1 5.82002 GHz
0.10374 dBm

Span 30 MHz
Sweep 3.733 ms|

16.6 dBm

99.00 %
-6.00 dB

STATUS

FCC ID: 2A0J9-7357622
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' Keysight Spectrum Analyzer - Occupied BW

==

AL RF 509 DC
000000
NFE

o A

#IFGain:Low

[ Trig: Free Run

| sEnsE:INT|

| 02:23:56 PM Nov 16, 2017

[
Center Freq: 5.745000000 GHz

#Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>10/10

Radio Device: BTS

Ref 30.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

17.452 MHz

Transmit Freq Error
x dB Bandwidth

-9.304 kHz
15.09 MHz

% of OBW Power
x dB

Mkr1 5.74878 GHz
-0.17245 dBm

Span 30 MHz
Sweep 3.733 ms

17.2 dBm

99.00 %
-6.00 dB

802.11n20, 5785

J== Keysight Spectrum Analyzer - Occupied BW

==

500 DC

Center Freq 5.785000000 GHz

Cp
#FGain:Low

Ref 30.00 dBm

Center 5.785 GHz
#Res BW 100 kHz

Occupied Bandwidth

, ) Trig: FreeRun

[ SENSE:INT]

| 02:24:40 PM Nov 16, 2017

|
Center Freq: 5.785000000 GHz

#Atten: 40 dB

#VBW 300 kHz

Total Power

17.465 MHz

Transmit Freq Error
x dB Bandwidth

7.096 kHz
15.06 MHz

% of OBW Power
x dB

Radio Std: None Peak Search

Avg|Hold:>10/10

Radio Device: BTS

Mkr1 5.78749 GHz
-0.17715 dBm

Span 30 MHz
Sweep 3.733 ms|

16.3 dBm

99.00 %
-6.00 dB

STATUS

FCC ID: 2A0J9-7357622
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' Keysight Spectrum Analyzer - Occupied BW

==

AL RF 509 DC
eq 8 000000
NFE

#IFGain:Low

[ Trig: Free Run

| sEnsE:INT|

|02:25:13 PMNov 16, 2017

[
Center Freq: 5.825000000 GHz

#Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>10/10

Radio Device: BTS

Ref 30.00 dBm

#Res BW 100 kHz

Occupied Bandwidth

#VBW 300 kHz

Total Power

17.444 MHz

Transmit Freq Error
x dB Bandwidth

17.497 kHz
15.41 MHz

% of OBW Power
x dB

Mkr1 5.83004 GHz
-0.67289 dBm

Span 30 MHz
Sweep 3.733 ms

16.2 dBm

99.00 %
-6.00 dB

802.11n40, 5755

J== Keysight Spectrum Analyzer - Occupied BW

==

500 DC

Center Freq 5.755000000 GHz

Cp
#FGain:Low

Ref 30.00 dBm

Center 5.755 GHz
#Res BW 100 kHz

Occupied Bandwidth

, ) Trig: FreeRun

[ SENSE:INT]

| 02:26:40 PM Nov 16, 2017

|
Center Freq: 5.7556000000 GHz

#Atten: 40 dB

#VBW 300 kHz

Total Power

35.749 MHz

Transmit Freq Error
x dB Bandwidth

-12.002 kHz
32.63 MHz

% of OBW Power
x dB

Radio Std: None Peak Search

Avg|Hold:>10/10

Radio Device: BTS

Mkr1 5.75002 GHz
-2.3363 dEBm

Span 60 MHz
Sweep 7.467 ms|

16.8 dBm

99.00 %
-6.00 dB

STATUS

FCC ID: 2A0J9-7357622
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802.11n40, 5795

' Keysight Spectrum Analyzer - Occupied BW (= =
AL RF 500  DC | sEnsE:INT| | |02:27:18 PMNov 16, 2017
eq 05000000 Center Freq: 5.795000000 GHz Radio Std: None Peak Search
NFE ] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref 30.00 dBm

Span 60 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.467 ms

Occupied Bandwidth Total Power 15.7 dBm
35.825 MHz

Transmit Freq Error 18.339 kHz % of OBW Power 99.00 %

x dB Bandwidth 35.02 MHz x dB -6.00 dB

802.11ac80, 5775

[ SENSE:INT] | | 02:20:28 PM Nov 16, 2017

d RL RF 500 DC
Center Freq 5.775000000 GHz Center Freq: 5.775000000 GHz Radio Std: None
— ) 1rig: FreeRun Avg|Hold:>10/10

()]
#IFGain:Low ™ #Atten: 40 dB

J== Keysight Spectrum Analyzer - Occupied BW

TracelDetector

Radio Device: BTS

Ref 30.00 dBm

Clear Write

Average

Max Hold

Center 5.775 GHz Span 120 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 14.87 ms| Min Hold

Occupied Bandwidth Total Power 14.2 dBm
75.139 MHz Detector

Average >
Transmit Freq Error -27.180 kHz % of OBW Power 99.00 % Man

x dB Bandwidth 73.85 MHz x dB -6.00 dB

FCCID: 2A0J9-7357622
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6. Radiated emission
Testresult: PASS
6.1 Testlimit

6.1.1 The radiated emissions which are lower than 1GHz or fall in therestricted bands, as

defined in §15.205(a), must also comply with the radiated emission limits specified in §
15.209(a) showed as below:

Frequency Field Strength M easurement Distance
(MHz) (dBuV/m) (m)

30 - 88 40.0 3

88 - 216 43.5 3

216 - 960 46.0 3

Above 960 54.0 3

6.1.2 The emission which is outside the restrict bands, should comply with the EIRP limit as
below:

[ For transmitters operating in the 5.15-5.25 /5.25 — 5.35 / 5.47 — 5.725 GHz band: all
emissions outside of the 5.15 — 5.35 /5.47 — 5.725 GHz band shall not exceed an EIRP of -

27dBm/MHz.
EIRP Limit Equivalent Field Strength (3m)
(dBm) (dBuV/m)
=27 68.20

X For transmitters operating in the 5.725 — 5.85GHz band:

a) 27 dBm/M Hz at frequencies from the band edges decreasing linearly to 15.6 dBm/M Hz at
5 M Hz above or below theband edges;

b) 15.6 dBm/MHz at 5 M Hz above or below theband edges decreasing linearly to 10
dBm/M Hz at 25 M Hz above or below the band edges;

¢) 10 dBm/MHz at 25 M Hz above or below the band edges decreasing linearly to -27
dBm/M Hz at 75 M Hz above or below the band edges; and

d) -27 dBm/M Hz at frequencies more than 75 M Hz above or below the band edges.

(Here the restricted limit -27 dBm/M Hz, namely 68.20 dBuV/m is applied for assessment.)

X For transmitters operating in the 5.150 — 5.25GHz & 5470-5725M Hz bands: Assessed

with 15.209(a):

Frequency Field Strength M easurement Distance
(MHz) (dBuV/m) (m)

30 - 88 40.0 3

88 -216 43.5 3

216 - 960 46.0 3

Above 960 54.0 3

FCCID: 2A0J9-7357622
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VAAA

6.2 Test Configuration

YVVVVVVVVVVY
o

EUT

\ Antenna mast

Turn Table

AAAA

Test receiver

6.3 Test procedure and test setup

The measurement was applied in a semi-anechoic chamber. While testing for spurious
emission higher than 1GHz, if applied, the pre-amplifier would be equipped just at the output
terminal of the antenna.

The EUT and simulators were placed on a 0.8m high wooden turntable above the horizontal
metal ground plane. The turn table rotated 360 degrees to determine the position of the
maximum emission level. The EUT was set 3 meters away from the receiving antenna which
was mounted on an antenna mast. The antenna moved up and down between from 1meter to
4 meters to find out the maximum emission level.

The EUT was tested according to KDB 789033D02: Section G.

The radiated emission was measured using the Spectrum Analy zer with the resolutions
bandwidth set as:

RBW =300 Hz, VBW =1kHz (9 kHz~150kHz);

RBW =10 kHz, VBW =30kHz (150 kHz~30MHz);

RBW =100 kHz, VBW = 300 kHz (30M Hz~1GHz for PK)

RBW = IMHz, VBW = 3MHz (>1GHz for PK);

RBW = 1MHz, VBW = 10Hz (>1GHz for AV);

Remark:

1. Factor= Antenna Factor + Cable Loss (-Amplifier, is employed)

2. Measured level= Original Receiver Reading + Factor

3. Margin = Limit — M easured level

4. If the PK measured level is lower than AV limit, the AV test can be elided.

Example:

FCCID: 2A0J9-7357622
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Assuming Antenna Factor = 30.20dB/m, Cable Loss = 2.00dB,

Gain of Preamplifier = 32.00dB, Original Receiver Reading = 10dBuV.
Then Factor= 30.20 + 2.00 — 32.00 = 0.20dB/m;

Measured level =10dBuV + 0.20dB/m =10.20dBuV/m

Assuming limit = 54dBuV/m,

Measured level =10.20dBuV/m, then M argin =54 - 10.20 = 43.80dBuV/m.

6.4 Test protocol
Temperature: 25 °C
Relative Humidity: 55 %

Emission lower than 1GHz

M easured e ]
Frequency level Factor Limits Margin o
Detector | Polarization
(MHz) (dBuVim) (dB) (dBpV/m) (dB) 1zat
344.90 41.80 15.90 46.00 4.20 PK H
502.36 40.40 19.30 46.00 5.60 PK H
698.69 41.10 20.90 46.00 4.90 PK N4

Emission higher than 1GHz

802.11a
M easured . )
Channel Fl&i%‘glzl;:y (déiv\c;}m) F(?l%())r ( d];;n\llt/in) Niél%g)ln Detector | Polarization
5150.00 65.40 -1.30 74.00 8.60 PK \Y%
5150.00 51.20 -1.30 54.00 2.80 AV \Y%
10360.00 58.60 12.50 74.00 15.40 PK \Y
2180 10360.00 44.80 12.50 54.00 9.20 AV A%
15540.00 62.10 15.80 74.00 11.90 PK H
15540.00 47.30 15.80 54.00 6.70 AV H
10400.00 59.40 12.50 74.00 14.60 PK \Y
10400.00 45.00 12.50 54.00 9.00 AV \Y%
2200 15600.00 62.30 15.80 74.00 11.70 PK \Y
15600.00 49.10 15.80 54.00 4.90 AV \%
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10480.00 58.40 12.50 74.00 15.60 PK A"
10480.00 44.60 12.50 54.00 9.40 AV \"
7240 15720.00 62.70 15.80 74.00 11.30 PK H
15720.00 49.80 15.80 54.00 4.20 AV H
10520.00 58.00 12.50 74.00 16.00 PK A%
10520.00 44.10 12.50 54.00 9.90 AV \Y
2260 15780.00 62.30 15.80 74.00 11.70 PK H
15780.00 49.40 15.80 54.00 4.60 AV H
10600.00 58.30 12.50 74.00 15.70 PK \Y
10600.00 44.30 12.50 54.00 9.70 AV A%
2300 15900.00 63.20 15.90 74.00 10.80 PK H
15900.00 50.40 15.90 54.00 3.60 AV H
5350.00 63.20 -1.10 74.00 10.80 PK \Y
5350.00 52.30 -1.10 54.00 1.70 AV \"
10640.00 58.90 12.50 74.00 15.10 PK \"
2320 10640.00 44.20 12.50 54.00 9.80 AV \"
15960.00 62.50 15.90 74.00 11.50 PK H
15960.00 49.90 15.90 54.00 4.10 AV H
5470.00 64.10 -1.10 74.00 9.90 PK A%
5470.00 51.70 -1.10 54.00 2.30 AV \Y
11000.00 58.00 12.50 74.00 16.00 PK A%
2200 11000.00 44.30 12.50 54.00 9.70 AV A"
16500.00 62.20 15.90 74.00 11.80 PK H
16500.00 49.70 15.90 54.00 4.30 AV H
11160.00 59.20 12.50 74.00 14.80 PK \"
11160.00 44.40 12.50 54.00 9.60 AV \'%
2280 16740.00 63.20 15.90 74.00 10.80 PK H
16740.00 50.30 15.90 54.00 3.70 AV H
11200.00 59.40 12.50 74.00 14.60 PK A"
200 11200.00 44.80 12.50 54.00 9.20 AV \'%
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16800.00 62.90 15.90 74.00 11.10 PK H
16800.00 50.20 15.90 54.00 3.80 AV H
11400.00 58.80 12.50 74.00 15.20 PK \"
11400.00 44.80 12.50 54.00 9.20 AV A"
2720 17100.00 56.80 15.90 74.00 17.20 PK H
17100.00 42.00 15.90 54.00 12.00 AV H
5725.00 65.20 -0.80 68.00 2.80 PK \"
5745 11490.00 56.50 12.50 74.00 17.50 PK A%
11490.00 45.40 12.50 54.00 8.60 AV A%
11570.00 56.40 12.50 74.00 17.60 PK A%
278 11570.00 45.10 12.50 54.00 8.90 AV A"
5850.00 67.20 -0.70 68.00 0.80 PK \"
5825 11650.00 56.60 12.50 74.00 17.40 PK A%
11650.00 45.70 12.50 54.00 8.30 AV \"

Note: theband edge of 5725-5850M Hz is assessed with limit of -27dBm.

Mode 802.11n20

Channel Frequency . Tgxslzlred Factor Limits Margin Detector | Polarization
(MHz) (dByV/m) (dB) | (dBuV/m) (dB)
5150.00 64.10 -1.30 74.00 9.90 PK \Y%
5150.00 50.30 -1.30 54.00 3.70 AV \%
10360.00 56.20 12.50 74.00 17.80 PK \Y%
2180 10360.00 43.30 12.50 54.00 10.70 AV \Y%
15540.00 60.30 15.80 74.00 13.70 PK H
15540.00 45.50 15.80 54.00 8.50 AV H
10400.00 58.10 12.50 74.00 15.90 PK \Y%
10400.00 44.20 12.50 54.00 9.80 AV \Y
220 15600.00 60.00 15.80 74.00 14.00 PK \Y%
15600.00 47.40 15.80 54.00 6.60 AV \%
5240 10480.00 56.50 12.50 74.00 17.50 PK \Y%
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10480.00 42.90 12.50 54.00 11.10 AV A%
15720.00 60.30 15.80 74.00 13.70 PK H
15720.00 47.60 15.80 54.00 6.40 AV H
10520.00 57.10 12.50 74.00 16.90 PK A"
10520.00 43.70 12.50 54.00 10.30 AV V
2200 15780.00 60.40 15.80 74.00 13.60 PK H
15780.00 47.70 15.80 54.00 6.30 AV H
10600.00 56.70 12.50 74.00 17.30 PK \"
10600.00 42.60 12.50 54.00 11.40 AV A%
230 15900.00 60.10 15.90 74.00 13.90 PK H
15900.00 47.10 15.90 54.00 6.90 AV H
5350.00 62.10 -1.10 74.00 11.90 PK A%
5350.00 51.50 -1.10 54.00 2.50 AV A%
10640.00 56.10 12.50 74.00 17.90 PK \"
2320 10640.00 42.80 12.50 54.00 11.20 AV A%
15960.00 59.10 15.90 74.00 14.90 PK H
15960.00 47.20 15.90 54.00 6.80 AV H
5470.00 62.70 -1.10 74.00 11.30 PK A%
5470.00 49.20 -1.10 54.00 4.80 AV A%
11000.00 57.60 12.50 74.00 16.40 PK A%
>0 11000.00 43.40 12.50 54.00 10.60 AV A%
16500.00 59.50 15.90 74.00 14.50 PK H
16500.00 47.20 15.90 54.00 6.80 AV H
11160.00 59.10 12.50 74.00 14.90 PK A%
11160.00 44.20 12.50 54.00 9.80 AV \"
>80 16740.00 63.00 15.90 74.00 11.00 PK H
16740.00 50.20 15.90 54.00 3.60 AV H
11200.00 57.10 12.50 74.00 16.90 PK A%
5600 11200.00 42.40 12.50 54.00 11.60 AV A"
16800.00 60.10 15.90 74.00 13.90 PK H
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16800.00 48.50 15.90 54.00 5.50 AV H
11400.00 55.60 12.50 74.00 18.40 PK A%
11400.00 42.90 12.50 54.00 11.10 AV \"
2720 17100.00 53.70 15.90 74.00 20.30 PK H
17100.00 40.10 15.90 54.00 13.90 AV H
5725.00 64.60 -0.80 68.00 3.40 PK \'%
5745 11490.00 54.80 12.50 74.00 19.20 PK \"
11490.00 44.00 12.50 54.00 10.00 AV A%
11570.00 54.20 12.50 74.00 19.80 PK A%
78 11570.00 43.70 12.50 54.00 10.30 AV A%
5850.00 66.10 -0.70 68.00 1.90 PK \"
5825 11650.00 54.20 12.50 74.00 19.80 PK A%
11650.00 43.50 12.50 54.00 10.50 AV A%

Note: theband edge of 5725-5850M Hz is assessed with limit of -27dBm.

Mode 802.11n40

Channel Frequency M(la:f/zfed Factor Limits Margin Detector | Polarization
(MHz) (dBV/m) (dB) | (dBuV/m) (dB)
5150.00 63.90 -1.30 74.00 10.10 PK \Y%
5150.00 50.10 -1.30 54.00 3.90 AV \Y%
10380.00 56.10 12.50 74.00 17.90 PK \%
210 10380.00 43.00 12.50 54.00 11.00 AV \Y%
15570.00 60.20 15.80 74.00 13.80 PK H
15570.00 45.70 15.80 54.00 8.30 AV H
10460.00 56.40 12.50 74.00 17.60 PK \%
10460.00 42.70 12.50 54.00 11.30 AV \Y%
7230 15690.00 60.20 15.80 74.00 13.80 PK H
15690.00 47.30 15.80 54.00 6.70 AV H
10540.00 57.30 12.50 74.00 16.70 PK \%
2270 10540.00 43.80 12.50 54.00 10.20 AV \%
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15810.00 60.20 15.80 74.00 13.80 PK H
15810.00 47.50 15.80 54.00 6.50 AV H
5350.00 61.90 -1.10 74.00 12.10 PK \"
5350.00 51.30 -1.10 54.00 2.70 AV \"
10620.00 56.00 12.50 74.00 18.00 PK V
10 10620.00 42.40 12.50 54.00 11.60 AV A%
15930.00 59.30 15.90 74.00 14.70 PK H
15930.00 47.40 15.90 54.00 6.60 AV H
5470.00 62.20 -1.10 74.00 11.80 PK A%
5470.00 49.00 -1.10 54.00 5.00 AV A%
11020.00 57.30 12.50 74.00 16.70 PK A"
10 11020.00 43.10 12.50 54.00 10.90 AV A%
16530.00 59.20 15.90 74.00 14.80 PK H
16530.00 47.10 15.90 54.00 6.90 AV H
11000.00 56.50 12.50 74.00 17.50 PK \"
11000.00 42.30 12.50 54.00 11.70 AV V
>0 16650.00 59.50 15.90 74.00 14.50 PK H
16650.00 48.10 15.90 54.00 5.90 AV H
11180.00 56.40 12.50 74.00 17.60 PK A%
11180.00 42.10 12.50 54.00 11.90 AV A%
>0 16770.00 59.70 15.90 74.00 14.30 PK H
16770.00 48.20 15.90 54.00 5.80 AV H
11420.00 55.30 12.50 74.00 18.70 PK V
11420.00 42.60 12.50 54.00 11.40 AV A%
>710 17130.00 53.30 15.90 74.00 20.70 PK H
17130.00 40.20 15.90 54.00 13.80 AV H
5725.00 64.40 -0.80 68.00 3.60 PK \"
5755 11510.00 54.60 12.50 74.00 19.40 PK A%
11510.00 44.10 12.50 54.00 9.90 AV A"
5795 5850.00 66.20 -0.70 68.00 1.80 PK \"
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11590.00 54.10 12.50 74.00 19.90 PK AY
11590.00 43.30 12.50 54.00 10.70 AV Vv

Note: theband edge of 5725-5850M Hz is assessed with limit of -27dBm.

802.11ac80
Channel Frequency MT:\Slzlred Factor Limits Margin Detector | Polarization
(MHz) (dByV/m) (dB) | (dBuV/m) (dB)
5150.00 65.20 -1.30 74.00 8.80 PK \Y
5150.00 51.10 -1.30 54.00 2.90 AV \%
10420.00 58.20 12.50 74.00 15.80 PK \Y%
2210 10420.00 44.10 12.50 54.00 9.90 AV \%
15630.00 61.50 15.80 74.00 12.50 PK \Y%
15630.00 48.40 15.80 54.00 5.60 AV \%
5350.00 63.20 -1.10 74.00 10.80 PK \Y%
5350.00 52.30 -1.10 54.00 1.70 AV \Y
10580.00 58.10 12.50 74.00 15.90 PK \Y%
220 10580.00 44.00 12.50 54.00 10.00 AV \%
15870.00 61.60 15.90 74.00 12.40 PK H
15870.00 48.80 15.90 54.00 5.20 AV H
5470.00 63.80 -1.10 74.00 10.20 PK \Y%
5470.00 51.50 -1.10 54.00 2.50 AV \Y%
11060.00 59.10 12.50 74.00 14.90 PK \Y%
230 11060.00 45.20 12.50 54.00 8.80 AV \Y%
16590.00 60.90 15.90 74.00 13.10 PK H
16590.00 48.40 15.90 54.00 5.60 AV H
11220.00 57.50 12.50 74.00 16.50 PK \Y
11220.00 42.90 12.50 54.00 11.10 AV \%
2010 16830.00 61.20 15.90 74.00 12.80 PK H
16830.00 48.80 15.90 54.00 5.20 AV H
11380.00 58.40 12.50 74.00 15.60 PK \Y%
200 11380.00 44.50 12.50 54.00 9.50 AV \%
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17070.00 55.60 15.90 74.00 18.40 PK H
17070.00 41.30 15.90 54.00 12.70 AV H
5725.00 65.40 -0.80 68.00 2.60 PK \"
5850.00 64.00 -0.70 68.00 4.00 PK \"
7P 11550.00 57.10 12.50 74.00 16.90 PK A%
11550.00 45.50 12.50 54.00 8.50 AV A%

Note: theband edge of 5725-5850M Hz is assessed with limit of -27dBm.
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7. Power line conducted emission

Testresult: Pass
7.1 Limit
Conducted Limit (dBuV)
Frequency of Emission (M Hz)
QP AV
0.15-0.5 66 to 56* 56 to 46 *
0.5-5 56 46
5-30 60 50

* Decreases with the logarithm of the frequency.

7.2 Test configuration

ro--—------- I EUT
Peripheral

1

1

. 1
devices -

1

| LISN LISN EM I receiver
1

X For table top equipment, wooden support is 0.8m height table

[ For floor standing equipment, wooden support is 0.1m height rack.
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7.3 Test procedure and testsetup

The EUT are connected to the main power through a line impedance stabilization network
(LISN). This provides a 50€2/50uH coupling impedance for the measuring equipment. The
peripheral devices are also connected to the main power through a LISN that provides a
50€/50uH coupling impedance with 50€2 termination.

Bothsides (Line and Neutral) of AC line are checked for maximum conducted interference.
In order to find the maximum emission, the relative positions of equipment and all of the
interface cables must be changed according to ANSI C63.4 on conducted measurement.
The bandwidth of the test receiver is set at 9 kHz.
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7.4 Test protocol

Temperature: 24 °C

Relative Humidity: 44 %
B ————— EN55022 —e— ENZ24Y
100 . ; —————— ; ; T 0 0 0 007

o S A e A

-10 i i
014 1.0 100 300
fHz
Frequency | Correct Factor | Corrected Reading Limit M argin
(dB) (dBuV) (dBuV) (dB)
QP AV QP AV QP AV
0.17 (L) 3.00 45.11 28.70 | 65.10 | 55.10 | 19.99 | 26.40
0.20 (L) 3.00 40.84 26.39 | 63.58 | 53.58 | 22.74 | 27.19
0.46 (N) 3.00 35.48 22.60 | 56.78 | 46.78 | 21.30 | 24.18
2.63 (N) 3.00 29.51 1791 | 56.00 | 46.00 | 26.49 | 28.09
321 (N) 3.00 31.02 1823 | 56.00 | 46.00 | 24.98 | 27.77
9.88 (N) 3.00 29.85 23.21 | 60.00 | 50.00 [ 30.15 | 26.79
Remark: 1. Correction Factor (dB) = LISN Factor (dB) + Cable Loss (dB).
2. Margin (dB) = Limit - Corrected Reading,
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8. Occupied Bandwidth

Test Status: Tested

8.1 Testlimit

None

8.2 Test Configuration

Spectrum Analyzer

RF input

Q

FCC ID: 2A0J9-7357622

EUT |

™~
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Antenna connector
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8.3 Test procedure and test setup

The bandwidth was measured from the antenna port of the EUT.

The following procedure shall be used for measuring (99 %) power bandwidth:
1. Set center frequency to the nominal EUT channel center frequency.

2. Set span= 1.5 times to 5.0 times the OBW.

3. Set RBW =1 % to 5 % of the OBW

4. Set VBW >3 - RBW

5. Video averaging is not permitted. Where practical, a sample detection and single sweep

mode shall be used. Otherwise, peak detection and max hold mode (until the trace stabilizes)
shall be used.

6. Use the 99 % power bandwidth function of the instrument (if available).

7. If the instrument does not have a 99 % power bandwidth function, the trace data points are
recovered and directly summed in power units. Therecovered amplitude data points,
beginning at the lowest frequency, are placed in a running sum until 0.5 % of the total is
reached; that frequency is recorded as thelower frequency. The process is repeated until
99.5 % of the total is reached; that frequency is recorded as the upper frequency. The 99%
occupied bandwidth is the difference between these two frequencies.
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8.4 Test protocol

Temperature : 25 °C
Relative Humidity : 55%
Port 0 Port 1
Mode Freq
(MHz) | 99% Bandwidth | 26dB down | 999 Bandwidth | 26dB down

(MHz) (MHz) (MHz) (MHz)
5180 16.71 19.14 16.74 19.30
5200 16.72 19.12 16.73 19.36
5240 16.70 19.14 16.71 19.23
5260 16.72 19.03 16.72 19.31
5300 16.72 19.11 16.73 19.33
5320 16.72 19.11 16.73 19.35

802.11a 5500 16.71 19.13 16.74 19.22
5580 16.72 19.24 16.74 19.27
5600 16.70 19.22 16.73 19.26
5720 16.72 19.20 16.73 19.40
5745 16.74 19.28 16.72 19.28
5785 16.74 19.28 16.75 19.38
5825 16.73 19.28 16.73 19.26
5180 17.80 20.17 17.81 20.23
5200 17.82 20.19 17.80 20.25
5240 17.82 20.21 17.80 20.13
802.11n20 5260 17.81 20.15 17.82 20.20

5300 17.81 20.13 17.82 20.23
5320 17.79 20.10 17.81 20.22
5500 17.82 20.22 17.80 20.25
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5580 17.82 20.20 17.81 20.19
5600 17.81 20.19 17.81 20.22
5720 17.83 20.32 17.83 20.20
5745 17.81 20.17 17.82 20.23
5785 17.81 20.10 17.81 20.24
5825 17.82 20.27 17.81 20.22
5190 36.05 39.34 36.00 39.23
5230 35.95 39.12 36.06 39.47
5270 35.99 39.18 36.03 39.50
5310 36.01 39.26 36.02 39.47
5510 36.01 39.56 36.03 39.65
802.11n40
5550 35.98 39.22 35.99 39.26
5590 36.01 39.25 36.01 39.51
5710 36.02 39.63 36.09 39.85
5755 36.01 39.29 36.03 39.46
5795 36.01 39.50 36.04 39.49
5210 75.08 79.77 75.06 79.76
5290 75.01 79.50 75.06 79.77
5530 75.12 79.36 75.12 79.83
802.11ac80
5610 75.11 79.41 75.09 79.49
5690 75.09 79.68 75.11 80.08
5775 75.07 79.61 75.16 79.85
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802.11a

5180

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
80000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.180000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 08:49:13 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.18 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.705 MHz

-21.868 kHz
19.14 MHz

Mkr1 5.18348 GHz
0.54846 dBm

#VBW 3 MHz

Total Power 11.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5200

| == Keysight Spectrum Analyzer - Occupied BW

==

50 0

DC

Center Freq 5.200000000 GHz

e
#FGain:Low

[ SENSE:INT] [
Center Freq: 5.200000000 GHz
) Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

|DB:SD:1E AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.2 GHz
#Res BWW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.717 MHz

4.389 kHz
19.12 MHz

Mkr1 5.19721 GHz
0.74118 dBm

#VBW 3 MHz

Total Power 11.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5240

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 50Q DC
40000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.240000000 GHz
Avg|Hold:>100/100

| 08:51:15 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.24 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.14

16.703 MHz
1.876 kHz

Mkr1 5.24168 GHz
0.36447 dBm

#VBW 3 MHz

Total Power 11.1 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5260

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 60000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.260000000 GHz
Avg|Hold:>100/100

| 08:52:00 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.26 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.03

16.720 MHz

18.698 kHz

Mkr1 5.25802 GHz
0.82655 dBm

#VBW 3 MHz

Total Power 11.3 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5300

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| |

| 08:52:52 AM Nov 17, 2017

00000000
NFE

#FGain:Low

Center Freq: 5.300000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.3 GHz
#Res BW 1 MHz

Occupied Bandwidth

16.715 MHz
3.704 kHz
19.11 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5320

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|I]B:53:51 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.320000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.32 GHz
#Res BW 1 MHz

Occupied Bandwidth

16.721 MHz
12.426 kHz
19.11 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.32216 GHz
0.43281 dBm

11.2 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5500

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
00000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.500000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 08:57:00 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.5 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.710 MHz

29.094 kHz
19.13 MHz

Mkr1 5.49901 GHz
1.0364 dBm

#VBW 3 MHz

Total Power 12.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5580

I_ Keysight Spectrum Analyzer - Occupied BW

==

RL DC

RF

50 Q

#IFGain:Low

| SENSE:INT] [
Center Freq: 5.580000000 GHz
~ ) Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 04:46:25 PMDec 14, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.58 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.719 MHz

146.89 kHz
19.24 MHz

Mkr1 5.58237 GHz
0.34334 dBm

#VBW 3 MHz

Total Power 11.0 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5600

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC
ente eq 600000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.600000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 08:57:58 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.6 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.697 MHz

20.300 kHz
19.22 MHz x dB

Mkr1 5.59802 GHz
1.8950 dBm

#VBW 3 MHz

Total Power 12.6 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5720

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.72 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.720000000 GHz
NFE

#IFGain:Low

16.724 MHz

18.321 kHz
19.20 MHz x dB

| SENSE:INT] [
Center Freq: 5.720000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 08:58:45 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.71868 GHz
2.1756 dBm

#VBW 3 MHz

Total Power 12.6 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622
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5745

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
ente eq 45000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.745000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 09:00:01 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.735 MHz

39.698 kHz
19.28 MHz x dB

Mkr1 5.74632 GHz
1.1273 dBm

#VBW 3 MHz

Total Power 12.0 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5785

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.785000000 GHz
NFE

#IFGain:Low

16.742 MHz

37.339 kHz
19.28 MHz x dB

| SENSE:INT] [
Center Freq: 5.785000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 09:00:58 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.7865 GHz
1.0068 dBm

#VBW 3 MHz

Total Power 11.9 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS
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TTRF15.407_V1



iNntertek

lotal Quality. Assured.

Test report no. 171100706SHA-002
Page 97 of 133

5825

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC
ente eq 8 000000

NFE
#FGain:Low

| sENSE:NT| |
Center Freq: 5.825000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:02:02 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.825 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.731 MHz

46.244 kHz
19.28 MHz

Mkr1 5.82188 GHz
0.97807 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

802.11n20

5180

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF Q  DC
ente eq 80000000
NFE

#IFGain:Low

| SENSE:INT] [
Center Freq: 5.180000000 GHz
) Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:12:04 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.18 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.795 MHz

16.925 kHz
20.17 MHz

Mkr1 5.1773 GHz
0.33098 dBm

#VBW 3 MHz

Total Power 11.4 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS
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5200

' Keysight Spectrum Analyzer - Occupied BW

BT

RL RF 509 DC
eq 00000000
NFE

#IFGain:Low

| sEnsE:INT| |

Center Freq: 5.200000000 GHz

7 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:14:23 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.2 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.19

Mkr1 5.19835 GHz
0.10173 dBm

#VBW 3 MHz

Total Power 11.1 dBm

17.824 MHz
37.585 kHz

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

5240

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 40000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.240000000 GHz
Avg|Hold:>100/100

| 09:16:06 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.24 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.21

Mkr1 5.23871 GHz
-0.28030 dBm

#VBW 3 MHz

Total Power 10.8 dBm

17.820 MHz

37.980 kHz

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5260

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
60000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.260000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:17:16 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.26 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.810 MHz

27.235 kHz
20.15 MHz x dB

Mkr1 5.26114 GHz
0.23634 dBm

#VBW 3 MHz

Total Power 10.9 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5300

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.3 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.300000000 GHz
NFE

#IFGain:Low

17.814 MHz

27.606 kHz
20.13 MHz x dB

| SENSE:INT] [
Center Freq: 5.300000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[09:18:07 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.29892 GHz
0.0064490 dBm

#VBW 3 MHz

Total Power 10.7 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5320

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| |

| 09:12:03 AM Nov 17, 2017

DO000000 Center Freq: 5.320000000 GHz
NEE ] Trig: Free Run
#FGain:Low #Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.32 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

17.792 MHz
22.040 kHz
20.10 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.31745 GHz
-0.10356 dBm

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5500

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

|09:19:49 AM Nov 17, 2017

Center Freq 5.500000000 GHz Center Freq: 5.500000000 GHz
NFE i, 1 Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.5 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

17.824 MHz
22.608 kHz
20.22 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.49775 GHz
0.90153 dBm

11.7 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5580

| eysight Spectrum Analyzer - Occupied BW

=S

RL RF

509 DC

| sENSE:NT| | | 04:47:35 PMDec 14, 2017

-
#FGain:Low

Center Freq: 5.580000000 GHz
.1 Trig: FreeRun
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Hold:>100/100
Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.58 GHz
#Res BW 1 MHz

Occupied Bandwidth

17.819 MHz
74.766 kHz
20.20 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.58105 GHz
0.54399 dBm

#VBW 3 MHz

Total Power 11.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5600

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC

50 Q

| SENSE:INT] [ |09:20:56 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.600000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Held:>100/100
Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.6 GHz
#Res BW 1 MHz

Occupied Bandwidth

17.811 MHz
20.869 kHz
20.19 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.59871 GHz
1.2830 dBm

#VBW 3 MHz

Total Power 12.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5720

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
D000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.720000000 GHz
Avg|Hold:>100/100

[09:21:44 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.72 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.32

17.827 MHz
9.138 kHz

Mkr1 5.71817 GHz
1.2569 dBm

#VBW 3 MHz

Total Power 12.3 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5745

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 000000

50 Q

e A

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.745000000 GHz
Avg|Hold:>100/100

[09:22:27 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 1 MHz

Occupied Bandwidth

30.051
2017

Transmit Freq Error
x dB Bandwidth

17.813 MHz

Mkr1 5.74821 GHz
0.92023 dBm

#VBW 3 MHz

Total Power 11.8 dBm

kHz
MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5785

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 50Q DC
000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.785000000 GHz
Avg|Hold:>100/100

[09:23:13 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.19

17.805 MHz
23.270 kHz

Mkr1 5.78398 GHz
1.0539 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5825

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 8 000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.825000000 GHz
Avg|Hold:>100/100

[ 09:24:20 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.825 GHz
#Res BW 1 MHz

Occupied Bandwidth

29.841
20.27

Transmit Freq Error
x dB Bandwidth

17.815 MHz

Mkr1 5.82806 GHz
0.65233 dBm

#VBW 3 MHz

Total Power 11.6 dBm

kHz
MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5190

' Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500  DC [ SENSE:INT] [

|09:25:55 AM Nov 17, 2017

pan 60.000 Center Freq: 5.190000000 GHz
 Trig: Free Run
#Atten: 40 dB

NFE [
#FGain:Low

AvglHold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.19 GHz
#Res BWW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.045 MHz
-1.396 kHz
39.34 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.1837 GHz
-3.0058 dBm

11.2 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5230

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 09:27:20 AM Nov 17, 2017

Center Freq 5.230000000 GHz Center Freq: 5.230000000 GHz
i, 1 Trig: Free Run

#FGain:Low ™ 4Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.23 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

35.950 MHz
-31.022 kHz
39.12 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.2252 GHz
-3.0505 dBm

10.8 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5270

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| | | 09:28:14 AM Nov 17, 2017

D000000
NFE

#FGain:Low

Center Freq: 5.270000000 GHz
] Trig: Free Run
#Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.27 GHz
#Res BW 1 MHz

Occupied Bandwidth

35.987 MHz
-6.690 kHz
39.18 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.26508 GHz
-2.7211 dBm

#VBW 3 MHz

Total Power 11.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5310

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC

50 Q

SENSE:INT] [ |09:33:43 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.310000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Held:>100/100
Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.31 GHz
#Res BW 1 MHz

Occupied Bandwidth

36.007 MHz
21.020 kHz
39.26 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.30376 GHz
-3.2562 dBm

#VBW 3 MHz

Total Power 10.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5510

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| | | 04:50:18 AM Nov 14,2017
e eq 0000000 Center Freq: 5.510000000 GHz Radio Std: None Peak Search
NFE ] Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.51 GHz
#Res BW 1 MHz

Occupied Bandwidth

36.013 MHz
30.541 kHz
39.56 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.51214 GHz
-0.82024 dBm

#VBW 3 MHz

Total Power 12.7 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5550

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC [

50 Q

SENSE:INT] [ |04:51:20 PM Dec 14,2017

pan 60.000 :
= Trig
#IFGain:Low

Center Freq: 5.550000000 GHz

#Atten: 40 dB

Peak Search

Radio Std: None
: Free Run Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.55 GHz
#Res BW 1 MHz

Occupied Bandwidth

35.982 MHz
68.562 kHz
39.22 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.54388 GHz
-2.8150 dBm

#VBW 3 MHz

Total Power 11.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5590

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| | | 09:26:08 AM Nov 17, 2017
e e e 90000000 Center Freq: 5.590000000 GHz Radio Std: None
NFE ] Trig: Free Run Avg|Hold:>100/100
#HFGain:Low #Atten: 40 dB Radio Device:BTS

Peak Search

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.59 GHz
#Res BW 1 MHz

Occupied Bandwidth
36.011 MHz
-16.439 kHz
39.25 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

12.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5710

| keysight Spectrum Analyzer - Occupied BW

=S

500  DC |

SENSE:INT] [

| 09:27:04 AM Nov 17, 2017

Center Freq 5.710000000 GHz
NFE

#IFGain:Low

) Trig

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 571 GHz
#Res BIW 1 MHz

Occupied Bandwidth

36.020 MHz
18.920 kHz
39.63 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 5.710000000 GHz
Avg[Hold:>100/100

: Free Run

#Atten: 40 dB

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.7166 GHz
-1.9369 dBm

12.4 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5755

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| |

| 09:37:59 AM Nov 17, 2017

000000 Center Freq: 5.755000000 GHz
NEE ] Trig: Free Run
#FGain:Low #Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.755 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.008 MHz
-7.041 kHz
39.21 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.75884 GHz
-1.9648 dBm

12.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5795

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 09:28:48 AM Nov 17, 2017

Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz
NFE i, 1 Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.795 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.012 MHz
-5.971 kHz
39.50 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.79026 GHz
-2.0429 dBm

11.8 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5210

' Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|09:46:53 AM Nov 17, 2017

pa 0.00
NFE [
#FGain:Low

Center Freq: 5.210000000 GHz
 Trig: Free Run
#Atten: 40 dB

AvglHold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.21 GHz
#Res BWW 1 MHz

Occupied Bandwidth
75.075 MHz
-82.812 kHz
79.77 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.19752 GHz
-7.7031 dBm

9.80 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5290

| Keysight Spectrum Analyzer - Occupied BW

==

] RL RF 50Q DC

SENSE:INT]

|09:50:13 AM Nov17, 2017

Center Freq 5.290000000 GHz

-
#IFGain:Low

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.29 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.001 MHz
-44.812 kHz
79.50 MHz

Transmit Freq Error
x dB Bandwidth

|
Center Freq: 5.290000000 GHz
i, ) Trig: FreeRun
#Atten: 40 dB

#VYBW 3 MHz

Total Power

% of OBW Power
x dB

Avg|Hold:>100/100

STATUS

Radio Std: None Peak Search

Radio Device:BTS

9.59 dBm

99.00 %
-26.00 dB

FCC ID: 2A0J9-7357622
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5530

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| |

| 09:51:23 AM Nov 17, 2017

D000000
NFE

#FGain:Low

Center Freq: 5.530000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.53 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.117 MHz
-50.521 kHz
79.36 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.524 GHz
-6.4248 dBm

10.5 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5610

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|I]9:52:17 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.610000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.61 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.113 MHz
-75.542 kHz
79.41 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.59884 GHz
-6.1546 dBm

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5690

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| |

| 09:53:26 AM Nov 17, 2017

690000000
NFE

#FGain:Low

Center Freq: 5.690000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.69 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.094 MHz
-59.477 kHz
79.68 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.68412 GHz
-5.7757 dBm

11.1 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5775

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|I]9:54:25 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.775000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.775 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.070 MHz
-67.155 kHz
79.61 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.757 GHz
-6.6437 dBm

10.7 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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802.11a

5180

I_ Keysight Spectrum Analyzer - Occupied BW

[EREEES

RF s0Q  DC | SENSE:INT]

[ |02:45:23 PMNov 16,2017

Center Freq 5.180000000 GHz 4
] Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.18 GHz
#Res BWW 1 MHz

#VBW 3 MHz

Occupied Bandwidth

16.742 MHz
16.031 kHz
19.30 MHz

Transmit Freq Error

x dB Bandwidth x dB

Center Freq: 5.180000000 GHz

Total Power

% of OBW Power

Radio Std: None Peak Search

Avg|Held:>100/100
Radio Device: BTS

Mkr1 5.17895 GHz
1.5964 dBm

12.4 dBm

99.00 %
-26.00 dB

STATUS

=S

| | 02:44:26 PMNov 16,2017

#FGain:Low #Atten: 40 dB

5200
. Keysight Spectrum Analyzer - Occupied BW
RL RF 500 DC | sENSE:NT|
e e 00000000 Center Freq: 5.200000000 GHz
NFE ] Trig: Free Run

Peak Search

Radio Std: None
Avg|Hold:>100/100
Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.2 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth

16.726 MHz
23.746 kHz
19.36 MHz

Transmit Freq Error

x dB Bandwidth x dB

Total Power

% of OBW Power

Mkr1 5.20216 GHz
1.3817 dBm

12.3 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5240
. Keysight Spectrum Analyzer - Occupied BW (=0 =R =
RL RF 500 DC | sENSE:NT| | | 02:46:01 PMNov 16,2017
— oq A0000000 Center Freq: 5.240000000 GHz Radio Std: None Peak Search
NFE ] Trig: Free Run Avg|Hold:100/100
#HFGain:Low #Atten: 40 dB Radio Device:BTS

Ref Offset 1.5 dB Mkr1 5.24072 GHz

Ref 30.000BM 1.7851 dBm

Center 5.24 GHz
#Res BW 1 MHz #VBW 3 MHz

Occupied Bandwidth Total Power 12.2 dBm

16.705 MHz

Transmit Freq Error 31.248 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.23 MHz x dB -26.00 dB

IMSG STATUS
5260
s Keysight Spectrum Analyzer - Occupied BW ===
RL RF 500 DC | SENSE:INT] [ [02:47:00 PMNoV 16, 2017
ente eq 60000000 Center Freq: 5.260000000 GHz Radio Std: None Peak Search
Ca Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Mkr1 5.25916 GHz
Rerj000d8m 02658 dBm

Center 5.26 GHz
#Res BW 1 MHz #/BW 3 MHz

Occupied Bandwidth Total Power 11.8 dBm
16.723 MHz

Transmit Freq Error 22.063 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.31 MHz x dB -26.00 dB

IM SG STATUS

FCCID: 2A0J9-7357622
TTRF15.407_V1
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5300

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
00000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.300000000 GHz
Avg|Hold:>100/100

[02:48:48 PMNov 16, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.3 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.33

16.733 MHz
41.695 kHz

Mkr1 5.29772 GHz
0.87166 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5320

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 0000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.320000000 GHz
Avg|Hold:>100/100

[02:50:28 PMNoOV 16, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.32 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.35

16.729 MHz

44.462 kHz

Mkr1 5.317 GHz
1.1844 dBm

#VBW 3 MHz

Total Power 12.0 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5500

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
00000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.500000000 GHz
Avg|Hold:>100/100

[02:52:02 PMNov 16, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.5 GHz
#Res BW 1 MHz

Occupied Bandwidth

45.541
19.22

Transmit Freq Error
x dB Bandwidth

16.739 MHz

Mkr1 5.497 GHz
2.1115 dBm

#VBW 3 MHz

Total Power 12.9 dBm

kHz
MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5580

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 80000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.580000000 GHz
Avg|Hold:>100/100

| 04:56:46 PMDec 14, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.58 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 19.27

16.744 MHz

24.474 kHz

Mkr1 5.57655 GHz
1.9785 dBm

#VBW 3 MHz

Total Power 12.5 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5600

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC
ente eq 600000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.600000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[02:53:43 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.6 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.730 MHz

41.486 kHz
19.26 MHz x dB

Mkr1 5.60324 GHz
2.0645 dBm

#VBW 3 MHz

Total Power 12.9 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5720

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.72 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.720000000 GHz
NFE

#IFGain:Low

16.725 MHz

46.689 kHz
19.40 MHz x dB

| SENSE:INT] [
Center Freq: 5.720000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[02:55:33 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.72273 GHz
2.1792 dBm

#VBW 3 MHz

Total Power 12.9 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1



iNntertek

lotal Quality. Assured.

Test report no. 171100706SHA-002
Page 117 of 133

5745

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
ente eq 45000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.745000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[02:59:44 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.715 MHz

46.787 kHz
19.28 MHz x dB

Mkr1 5.74203 GHz
1.7714 dBm

#VBW 3 MHz

Total Power 12.5 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5785

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.785000000 GHz
NFE

#IFGain:Low

16.747 MHz

34.243 kHz
19.38 MHz x dB

| SENSE:INT] [
Center Freq: 5.785000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[02:57:15 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.78791 GHz
0.38567 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5825

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC
ente eq 8 000000

NFE
#FGain:Low

| sENSE:NT| |
Center Freq: 5.825000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 02:58:22 PMNov 16, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.825 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

16.732 MHz

46.910 kHz
19.26 MHz

Mkr1 5.82365 GHz
1.0492 dBm

#VBW 3 MHz

Total Power 11.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

802.11n20

5180

I_ Keysight Spectrum Analyzer - Occupied BW

==

50 Q

DC

Avg/Hold Number 100

.
#IFGain:Low

| SENSE:INT] [
Center Freq: 5.180000000 GHz
) Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

| 08:13:48 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.18 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.812 MHz

-16.629 kHz
20.23 MHz

Mkr1 5.177 GHz
1.2043 dBm

#VBW 3 MHz

Total Power 12.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5200

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
00000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.200000000 GHz
Avg|Hold:>100/100

| 08:14:56 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.2 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.25

17.803 MHz
-26.155 kHz

Mkr1 5.20102 GHz
1.3603 dBm

#VBW 3 MHz

Total Power 12.1 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5240

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 40000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.240000000 GHz
Avg|Hold:>100/100

[08:16:11 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.24 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.13

17.797 MHz

-20.955 kHz

Mkr1 5.23871 GHz
1.0112 dBm

#VBW 3 MHz

Total Power 11.8 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5260

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
60000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.260000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[ 08:17:02 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.26 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.822 MHz

-10.312 kHz
20.20 MHz x dB

Mkr1 5.25856 GHz
0.65528 dBm

#VBW 3 MHz

Total Power 11.5 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5300

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.3 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.300000000 GHz
NFE

#IFGain:Low

17.821 MHz

-11.911 kHz
20.23 MHz x dB

| SENSE:INT] [
Center Freq: 5.300000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[08:18:13 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.29847 GHz
0.21791 dBm

#VBW 3 MHz

Total Power 11.3 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5320

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC
ente eq 0000000
NFE

#FGain:Low

| sENSE:NT| |
Center Freq: 5.320000000 GHz
] Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[08:19:21 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.32 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

17.806 MHz

-11.726 kHz
20.22 MHz x dB

Mkr1 5.31892 GHz
0.56666 dBm

#VBW 3 MHz

Total Power 11.6 dBm

% of OBW Power 99.00 %
-26.00 dB

IMSG

STATUS

5500

| keysight Spectrum Analyzer - Occupied BW

=S

I RL RF 509 DC

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.5 GHz
#Res BIW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Center Freq 5.500000000 GHz
NFE

#IFGain:Low

17.802 MHz

-71.764 kHz
20.25 MHz x dB

| SENSE:INT] [
Center Freq: 5.500000000 GHz
i, 1 Trig: Free Run Avg|Hold:>100/100
#Atten: 40 dB

[08:20:10 AM Nov 17, 2017
Radio Std: None

Peak Search

Radio Device: BTS

Mkr1 5.49796 GHz
1.5473 dBm

#VBW 3 MHz

Total Power 12.6 dBm

% of OBW Power 99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5580

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
80000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.580000000 GHz
Avg|Hold:>100/100

[04:55:38 PMDec 14, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.58 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.19

17.810 MHz
90.294 kHz

Mkr1 5.58105 GHz
0.90983 dBm

#VBW 3 MHz

Total Power 11.7 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5600

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 600000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.600000000 GHz
Avg|Hold:>100/100

| 08:20:59 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.6 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.22

17.813 MHz

1.779 kHz

Mkr1 5.60363 GHz
1.7748 dBm

#VBW 3 MHz

Total Power 12.9 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5720

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
D000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.720000000 GHz
Avg|Hold:>100/100

| 08:22:00 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.72 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.20

17.835 MHz
-13.817 kHz

Mkr1 5.71835 GHz
2.1643 dBm

#VBW 3 MHz

Total Power 13.1 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5745

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 000000

50 Q

e A

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.745000000 GHz
Avg|Hold:>100/100

| 08:26:22 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.745 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.23

17.816 MHz

-48.827 kHz

Mkr1 5.74377 GHz
1.4329 dBm

#VBW 3 MHz

Total Power 12.3 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5785

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 50Q DC
000000
NFE

#FGain:Low

] Trig: Free Run

| sENSE:NT| |
Center Freq: 5.785000000 GHz
Avg|Hold:>100/100

[08:27:10 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.785 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.24

17.813 MHz
-29.996 kHz

Mkr1 5.78239 GHz
0.95867 dBm

#VBW 3 MHz

Total Power 11.9 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

5825

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC
e 8 000000

50 Q

) Trig: Free Run
#FGain:Low

| SENSE:INT] [
Center Freq: 5.825000000 GHz
Avg|Hold:>100/100

| 08:28:40 AM Nov 17, 2017
Radio Std: None

Peak Search

#Atten: 40 dB Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.825 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error

x dB Bandwidth 20.22

17.814 MHz

-2.574 kHz

Mkr1 5.82644 GHz
0.84379 dBm

#VBW 3 MHz

Total Power 11.9 dBm

% of OBW Power
x dB

99.00 %

MHz -26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5190

I_ Keysight Spectrum Analyzer - Occupied BW

[EREEES

i RL RF 500 DC

Span 60.000 MHz

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.19 GHz
#Res BWW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

Ly
#IFGain:Low

| SENSE:INT] [

| 08:31:02 AM Nov 17, 2017

Center Freq: 5.190000000 GHz
., 1rig: Free Run
#Atten: 40 dB

#VBW 3 MHz

Total Power

36.004 MHz

-31.864 kHz
39.23 MHz

% of OBW Power
x dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.18454 GHz
-1.7511 dBm

12.3 dBm

99.00 %
-26.00 dB

STATUS

5230

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF S0Q DC
D000000
NFE

#FGain:Low

| sENSE:NT| |

| 08:31:45 AM Nov 17, 2017

Center Freq: 5.230000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.23 GHz
#Res BW 1 MHz

Occupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

36.058 MHz

-32.193 kHz
39.47 MHz

% of OBW Power
x dB

Mkr1 5.23804 GHz
-1.7681 dBm

12.1 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5270

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| | | 08:22:56 AM Nov 17, 2017

D000000
NFE

#FGain:Low

Center Freq: 5.270000000 GHz
] Trig: Free Run
#Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.27 GHz
#Res BW 1 MHz

Occupied Bandwidth

36.028 MHz
-6.844 kHz
39.50 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.27696 GHz
-2.2627 dBm

#VBW 3 MHz

Total Power 11.8 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5310

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC

50 Q

SENSE:INT] [ |08:33:45 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.310000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Held:>100/100
Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.31 GHz
#Res BW 1 MHz

Occupied Bandwidth
36.017 MHz
-25.072 kHz
39.47 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.3052 GHz
-2.3894 dBm

#VBW 3 MHz

Total Power 11.6 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5510

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| | | 04:29:16 AM Nov 14, 2017
e eq 0000000 Center Freq: 5.510000000 GHz Radio Std: None Peak Search
NFE ] Trig: Free Run Avg|Hold:>100/100
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.51 GHz
#Res BW 1 MHz

Occupied Bandwidth
36.027 MHz
-21.964 kHz
39.65 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power 12.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5550

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC [

50 Q

SENSE:INT] [ |04:53:28 PM Dec 14,2017

pan 60.000 :
= Trig
#IFGain:Low

Center Freq: 5.550000000 GHz

#Atten: 40 dB

Peak Search

Radio Std: None
: Free Run Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.55 GHz
#Res BW 1 MHz

Occupied Bandwidth

35.986 MHz
-8.041 kHz
39.26 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.5449 GHz
-1.8781 dBm

#VBW 3 MHz

Total Power 12.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5590

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| |

| 08:24:48 AM Nov 17, 2017

00000000 Center Freq: 5.590000000 GHz
NFE [ Trig: Free Run
#FGain:Low #Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.59 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.009 MHz
-10.565 kHz
39.51 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.59312 GHz
-0.82114 dBm

13.2 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5710

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 08:25:50 AM Nov 17, 2017

Center Freq 5.710000000 GHz Center Freq: 5.710000000 GHz
NFE i, 1 Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 571 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.087 MHz
-21.779 kHz
39.85 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.70736 GHz
-0.45678 dBm

13.5 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5755

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 500 DC | sENSE:NT| |

| 08:27:10 AM Nov 17, 2017

000000 Center Freq: 5.755000000 GHz
NEE ] Trig: Free Run
#FGain:Low #Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.755 GHz
#Res BW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.034 MHz
-38.140 kHz
39.46 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.75224 GHz
-1.3122 dBm

12.7 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5795

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 08:28:10 AM Nov 17, 2017

Center Freq 5.795000000 GHz Center Freq: 5.795000000 GHz
NFE i, 1 Trig: Free Run
#FGain:Low #Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.795 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

36.037 MHz
-20.843 kHz
39.49 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.8004 GHz
-1.9076 dBm

12.2 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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5210

' Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500  DC [ SENSE:INT] [

|08:39:41 AM Nov 17, 2017

o 0.00 Center Freq: 5.210000000 GHz
 Trig: Free Run
#Atten: 40 dB

NFE [
#FGain:Low

AvglHold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.21 GHz
#Res BWW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

75.058 MHz
-65.415 kHz
79.76 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Mkr1 5.20148 GHz
-6.1381 dBm

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5290

| keysight Spectrum Analyzer - Occupied BW

=S

] RL RF 500  DC | SENSE:INT] [

| 08:40:52 AM Nov 17, 2017

Center Freq 5.290000000 GHz Center Freq: 5.290000000 GHz
i, 1 Trig: Free Run

#FGain:Low ™ 4Atten: 40 dB

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.29 GHz
#Res BIW 1 MHz

#VBW 3 MHz

Occupied Bandwidth Total Power

75.061 MHz
-51.232 kHz
79.77 MHz

% of OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Mkr1 5.28496 GHz
-7.0897 dBm

10.4 dBm

99.00 %
-26.00 dB

STATUS

FCC ID: 2A0J9-7357622
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iNntertek

lotal Quality. Assured.

Test report no. 171100706SHA-002
Page 131 of 133

5530

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| | | 08:41:49 AM Nov 17, 2017

D000000
NFE

#FGain:Low

Center Freq: 5.530000000 GHz
] Trig: Free Run
#Atten: 40 dB

Radio Std: None Peak Search

Avg|Hold:>100/100

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.53 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.120 MHz
-18.869 kHz
79.83 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.52484 GHz
-5.6411 dBm

#VBW 3 MHz

Total Power 11.3 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

5610

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF DC

50 Q

SENSE:INT] [ |08:42:53 AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.610000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Peak Search

Radio Std: None
Avg|Held:>100/100
Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.61 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.085 MHz
-69.959 kHz
79.49 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.59872 GHz
-5.1919 dBm

#VBW 3 MHz

Total Power 11.9 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622
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5690

s Keysight Spectrum Analyzer - Occupied BW

=S

RL RF 509 DC

SENSE:INT]| |

| 08:43:53 AM Nov 17, 2017

690000000
NFE

#FGain:Low

Center Freq: 5.690000000 GHz
] Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Radio Std: None Peak Search

Radio Device: BTS

Ref Offset 1.5 dB
Ref 30.00 dBm

Center 5.69 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.109 MHz
-92.899 kHz
80.08 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

12.2 dBm

99.00 %
-26.00 dB

IMSG

STATUS

5775

s Keysight Spectrum Analyzer - Occupied BW

==

RL RF 500 DC

SENSE:INT] [

|I]B:44:4E AM Nov 17, 2017

L
#IFGain:Low

Center Freq: 5.775000000 GHz
. ) Trig: Free Run
#Atten: 40 dB

Avg|Hold:>100/100

Peak Search

Radio Std: None

Radio Device: BTS

Ref Offset 1.6 dB
Ref 30.00 dBm

Center 5.775 GHz
#Res BW 1 MHz

Occupied Bandwidth
75.163 MHz
-108.91 kHz
79.85 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 3 MHz

Total Power

% of OBW Power
x dB

Mkr1 5.7684 GHz
-5.8731 dBm

11.0 dBm

99.00 %
-26.00 dB

IMSG

STATUS

FCC ID: 2A0J9-7357622

TTRF15.407_V1
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9. Frequency Stability

Testresult: Pass

9.1 Limit

The frequency stability shall be sufficient to ensure that an emission is maintained within the
band of operation under all conditions of normal operation as specified in the user’s manual.

9.2 Test Result
Frequency Error - Temperature Variation
Supply Voltage Temperature Frequency Stability (Hz)
DC (V) (°C) Channel
(5500MHz)
-30 -21
-20 -19
-10 -17
0 5
33 10 -15

20 -15
30 -22
40 -31
50 -46

Note: one of all channels was chosen to perform test as representative.

Frequency Error - Voltage Variation

Supply Voltage Temperature Frequency Stability (Hz)
DC (V) (OC) Channel
(5500MHz)
2.805 -15
33 20 -17
3.795 -17
Note: one of all channels was chosen to perform test as representative.

Conclusion: according to test dataabove, it could be confirmed that any emission is

maintained within the band of operation under all conditions of normal operation as specified
in the user manual.

FCCID: 2A0J9-7357622
TTRF15.407_V1



